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Code of Federal Regulations 47 Part 15 — Radio Frequency Devices

Subpart C — Intentional Radiators
Section 15.247

Operation within the bands 902 - 928 MHz,

2400 - 2483.5 MHz, 5725 - 5875 MHz,
and 24.0 - 24.25 GHz.
PART 1 - thru Section B6.0

THE FOLLOWING MEETS THE ABOVE TEST SPECIFICATION

Formal Name:
Kind of Equipment:

Frequency Range:

EPMP Station 2.4 GHz OFDM MIMO Radio
Point-to-Point or Point-to-Multipoint Digital Transmission Transceiver

2412 to 2462 MHz (20 MHz bandwidth)
2427 to 2452 MHz (40 MHz bandwidth)

Please see the Users' Manual for the channel specifications for use with the Dish antenna.

Test Configuration:

Model Number(s):

Model(s) Tested:

Serial Number(s):

Date of Tests:

Test Conducted For:

Stand-alone

Connectorized: C024900P021A, C024900A021A
Integrated: C024900P031A, C024900C031A

Connectorized: C024900P021A
Integrated: C024900P031A

Connectorized: MAC Address: 000456C2CE92
Integrated: MAC Address: 000456C2CEQ5

January to March, 2014 (non-consecutive days)

Cambium Networks
3800 Golf Road, Suite 360
Rolling Meadows, IL 60008, USA

NOTICE: “This test report relates only to the items tested and must not be used by the client to claim product
endorsement by NVVLAP or any agency of the U.S. Government”. Please see the "Description of Test Sample" page listed

inside of this report.

© Copyright 1983 — 2014, D.L.S. Electronic Systems, Inc.

COPYRIGHT NOTICE

This report must not be reproduced (except in full), without the approval of D.L.S. Electronic Systems, Inc.
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DLS/

ELECTRONIC SYSTEMS, INC.

166 South Carter, Genoa City, W1 53128

1.0

Summary of Test Report

Company:

Model Tested:

Report Number: 19738
DLS Project: 6334

Cambium Networks
C024900P021A & C024900P031A

It was determined that the Cambium Networks EPMP Station 2.4 GHz OFDM MIMO Radio, Models
C024900P021A & C024900P031A , complies with the requirements of CFR 47 Part 15 Subpart C Section

15.247.
Applicable Technical Requirements Tested:

Section Description Procedure Note | Compliant?
15.247(a)(2) DTS Bandwidth - 6 dB FCC Publication 1 Yes
bandwidth - Conducted KDB 558074 DO1 DTS Meas

Guidance v03r01
Section 8.1 Option 1
15.247(b)(3) Fundamental Emission Output FCC Publication 1 Yes
: _ KDB 558074 D01 DTS Meas
& (4)(1) Power — Conducted v B0
Section 9.2.3.1-AVGPM
15.247(b)(3) Fundamental Emission Output FCC Publication 2 Yes
& (4)(1) Power — Radiated with Integral IDIB) Sl 1D, IDARS e
Patch Antenna Guidance v03r01
ate Section 9.2.2.2-AVGSA-1
15.247(e) Maximum Power Spectral FCC Publication 1 Yes
B KDB 558074 D01 DTS Meas
Density - Conducted Gt
Section 10.3-AVGPSD-1
15.247(d) Maximum Unwanted Emission FCC Publication 1 Yes
Levels (not in restricted bands) — | KDB 358074 D01 DTS Meas
Conducted Guidance v03r01
Al Section 11.0
15.247(d) Maximum Unwanted Emission FCC Publication 1 Yes
Levels - Conducted Operating LSIDIE) SERILE) DO DT s
Band-Edee Guidance v03r01
and-tdg Section 11.0
15.205 Maximum Unwanted Emission FCC Publication 2 Yes
Levels into Restricted Frequency | KDB 358074 D01 DTS Meas
Bands - Radiated Guidance v03r01
an Sections 12.0 & 12.1
15.205 Conducted Measurements for FCC Publication 1 Yes
Radiated Restricted Band LEIDIE) S50 DO DAL Bikee
C i - for Omni. Sector Guidance v03r01
UNRIIELES =110 ) > Sections 12.1,12.2.2, 12.2.4 &
Panel & Dish Antennas 12.2.5.1
15.205 Radiated Restricted Band-Edge FCC Publication 2 Yes
Compliance - Radiated with gD,g’ 55807043%?1 DL s
. u1aance vuor
Omni & Integral Patch Antennas | g, tion<120 & 12.1
15.205 Conducted Measurements for FCC Publication 1 Yes
Radiated Restricted Band-Edge IDIB) Sl 1D, IDARS e
Compliance - for Sector, Panel & Guidance v03101
D hljx X ) Sections 12.1 & 12.2.2
ish Antennas
15.35(c) Duty Cycle of Test Unit ANSI C63.10-2009 1 NA
Section 7.5
15.207 AC Line Conducted Emissions ANSI €63.10-2009 Section 6.2 Yes

Note 1: RF conducted measurement.
Note 2: Radiated emission measurement.
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2.0 Introduction

From January 20" through March 17", 2014 the EPMP Station 2.4 GHz OFDM MIMO Radio, Models
C024900P021A & (C024900P031A, as provided from Cambium Networks, was tested to the
requirements of CFR 47 Part 15 Subpart C Section 15.247. To meet these requirements, the procedures
contained within this report were performed by personnel of D.L.S Electronic Systems, Inc.

3.0 Test Facilities

D.L.S. Electronic Systems, Inc. is a full service EMC/Safety Testing Laboratory accredited to ISO
17025. NVLAP Certificate and Scope can be viewed at http://www.dlsemc.com/certificate. Our
facilities are registered with the FCC, Industry Canada, and VCCI.

Wisconsin Test Facility: Wheeling Test Facility:
D.L.S. Electronic Systems, Inc. D.L.S. Electronic Systems, Inc.
166 S. Carter Street 1250 Peterson Drive

Genoa City, Wisconsin 53128 Wheeling, IL 60090

4.0  Description of Test Sample

Description:

Point-to-Point or Point-to-Multipoint 2.4 GHz DTS Transceiver with either integrated Patch (12 dBi)
antenna, or connectorized with OMNI (8 dBi) or Sectorized (17dBi) or Panel (19 dBi) or Dish (25 dBi)
antenna. 20 MHz or 40 MHz channel bandwidth. OFDM modulation.

Type of Equipment / Frequency Range:

Stand-Alone / 2412 to 2462 MHz (20 MHz bandwidth)
2427 to 2452 MHz (40 MHz bandwidth)

Please see the Users' Manual for the channel specifications for use with the Dish antenna.

Physical Dimensions of Equipment Under Test:

Connectorized: Length: 8.5 in. Width: 3 in. Height: 1 in.
Integrated: Length: 10 in. Width: 4 in. Height: 2 in.

Power Source:

30 VDC (Power Over Ethernet to Radio)
120 Vac, 60 Hz using Power supply model: PSA-15M-300 (SM)

Internal Frequencies:

940-1000kHz (Switching Power Supply Frequencies)
40 MHz, 25 MHz
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Transmit Frequencies Used For Test Purpose:

20 MHz Channel Bandwidth: Low channel: 2412 MHz
Middle channel: 2437 MHz
High channel: 2462 MHz

40 MHz Channel Bandwidth: Low channel: 2427 MHz
Middle channel: 2437 MHz
High channel: 2452 MHz
High Channel with Dish antenna: 2447 MHz

Type of Modulations:
OFDM: MCSI15 (worst case) used for testing

Description of Circuit Board(s) / Part Number:

Cambium Networks PC Board - connectorized | P005354

Cambium Networks PC Board - integrated P005152

8 dBi OMNI antenna AFR-SP(2400-2500)-8-2A

12 dBi Patch antenna integrated on PC Board P005152
17 dB1i Sector antenna Laird SKS240045-18-CA1

19 dBi Panel antenna MA-WA25-DP19B

25 dBi Dish antenna MA-WP2556-DP12

Connector x 2 PMP090003

1 dB cable x 2 LMR E203950
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50  Test Equipment

Company:
Model Tested:

Report Number:
DLS Project:

Cambium Networks
C024900P021A & C024900P031A

19738
6334

A list of the equipment used can be found in the table below. All primary equipment was
calibrated against known reference standards with a verified traceable path to NIST.

D.L.S. Wisconsin

- Model Serial Frequency Cal Cal Due
Descripuan i Mantifactliner Number Number Range Dates Dates
Receiver Rohde & Schwarz ESI 40 837808/005 20 Hz — 40 GHz 7-23-13 7-23-14
LISN Solar 9252-50-R- 961019 9 kHz — 30 MHz 5-24-13 5-24-14
24-BNC
Filter- High- SOLAR 7930-120 090702 120 kHz — 30 MHz 1-3-14 1-3-15
Pass
Limiter Electro-Metrics EM-7600 706 9 kHz — 30 MHz 1-3-14 1-3-15
Preamp Miteq AMEF-7D- 1809602 1GHz-18GHz 5-29-13 5-29-14
01001800-22-
10P
Horn EMCO 3115 9502-4451 1-18GHz 3-18-13 3-18-15
Antenna
Filter- High- Q-Microwave 100462 2 4.2GHz-18GHz 5-28-13 5-28-14
Pass
Preamp Miteq AMF-8B- 438727 18GHz-26GHz 8-12-13 8-12-14
180265-40-
10P-H/S
Horn EMCO 3116 2549 18 —40GHz 9-6-12 9-6-14
Antenna
High Pass Planar CL22500- PF1229/0728 15-40 GHz 8-14-13 8-14-14
Filter 9000-CD-SS
20 dB Aeroflex/weinschel 75A-20-12 1071 DC - 40 GHz 8-14-13 8-14-14
attenuator
10 dB Pasternack PE7014-10 DLS#198 DC - 18 GHz 3-16-13 3-16-14
attenuator
Preamplifier | Rohde & Schwarz TS-PR10 032001/005 9kHz -1 GHz 1-4-14 1-4-15
Antenna EMCO 3104C 97014785 20 MHz - 200 8-22-12 8-22-14
MHz
Antenna EMCO 3146 97024895 200 MHz — 1 GHz 9-6-12 9-6-14
Filter- Low- Mini-Circuits VLFX1125 RUU92600920 30 - 1000 MHz 8-13-13 8-13-14
Pass
Thermal Rohde & Schwarz NRP-Z51 1138.0005.03 DC - 18GHz 12-12-13 | 12-12-14
Power Sensor -104290-Wq
20 dB Anritsu 42N50-20 000451 DC - 18 GHz 3-16-13 3-16-14
attenuator
Spectrum Agilent E4440A MY46186619 3Hz - 26.5GHz 6-23-12 6-23-14
Analyzer
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6.0  Test Arrangements

7.0

Radiated Emissions Measurement Arrangement:

All radiated emission measurements were performed at D.L.S. Electronic Systems, Inc. and set
up according to ANSI C63.10-2009, unless otherwise noted. Description of procedures and
measurements can be found in Appendix B — Measurement Data. See Appendix A for additional
photos of the test set up.

Unless otherwise noted, the bandwidth of the measuring receiver / analyzer used during testing is
shown below.

Frequency Range Bandwidth (-6 dB)
10 to 150 kHz 200 Hz

150 kHz to 30 MHz 9 kHz

30 MHz to 1 GHz 120 kHz

Above 1 GHz 1 MHz

RF Conducted Emissions Measurement Arrangement:
All RF conducted emission measurements were performed at D.L.S. Electronic Systems, Inc.
and set up according to FCC Publication KDB 558074 D01 DTS Meas Guidance v03rO1 and

ANSI C63.10-2009, unless otherwise noted. Description of procedures and measurements can be
found in Appendix B — Measurement Data. See Appendix A for additional photos of the test set

up.

Test Conditions

Normal Test Conditions:
Temperature and Humidity:
72°F at 21% RH (or as noted on test data)
Supply Voltage:

30 VDC (Power Over Ethernet to Radio)
120 Vac, 60 Hz using Phihong power supply model: PSA-15M-300 (SM)
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8.0  Modifications Made To EUT for Compliance

No modifications were needed for the OFDM transmitters.

9.0  Additional Descriptions

Mode of operation:  Measurements were taken for MCS15 modulation (as worst case)
at the lowest, middle, and highest channels of operation. Port 0 & Port 1 were tested.
Port 1 was tested as representative of Port 0. Port 1 was equal to/or worst case over
Port 0. 20 and 40 MHz channel bandwidths were tested. EUT was set to transmit
continuously (at various power settings) with 100% duty cycle.

Tested in scanning and in transmitting modes of operation.

The Ethernet communications cable was left unterminated. It is a setup & diagnostics
port only.

Emission Designators: 20M0X1D, 40M0X1D

Please see the Users' Manual for the channel specifications for use with the Dish antenna.

10.0 Results

Measurements were performed in accordance with FCC Publication KDB 558074 DOl
DTS Meas Guidance v03r01 and ANSI C63.10-2009. Graphical and tabular data can be
found in Appendix B at the end of this report.

11.0 Conclusion
The EPMP Station 2.4 GHz OFDM MIMO Radio, Models C024900P021A &

C024900P03 1A, as provided from Cambium Networks tested from January 20™ to
March 17", 2014 meets the requirements of CFR 47 Part 15 Subpart C Section 15.247.
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Appendix A — Test Photos

Photo Information and Test Setup:

ItemO:

Item1:
Item2:
Item3:
Item4:

Cambium Networks EPMP Station 2.4 GHz OFDM MIMO Radio,
Model C024900P021A or C024900P031A

Phihong Power Supply PSA-15M-300(SM)

Unshielded AC Power Cord to Power Supply - .9 meters long
Unshielded CAT 5e Ethernet Cable - not terminated - 8 meters long
Unshielded CAT 5e POE Cable - 1.5 meters long

Radiated - Front, below 1 GHz
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Appendix A — Test Photos

Radiated - Back, below 1 GHz
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Appendix A — Test Photos

Radiated - above 1 GHz

RF Conducted
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Appendix A — Test Photos

AC Line Conducted - Front

Page 15 of 614



5 Company: Cambium Networks
DI s N\ Model Tested: C024900P021A & C024900P031A
ELECTRONIC SYSTEMS, INC. Report Number: 19738

166 South Carter, Genoa City, W1 53128 DLS Project: 6334
Appendix A — Test Photos

AC Line Conducted - Back
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Appendix B — Measurement Data

B1.0 DTS Bandwidth — 6 dB bandwidth - Conducted

Rule Section:

Test Procedure:

Description:

Limit:

Results:

FCC 15.247(a)(2)

FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

Section 8.1 Option 1

RBW = 100kHz

VBW >3 x RBW
Detector = Peak

Trace mode = max hold
Sweep = auto couple

Measure the maximum width of the emission between the lower and upper
frequencies that measure 6 dB below the maximum level of the in-band emission.

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel
bandwidths at the low, middle and high channels of operation. EUT was set to

transmit continuously with a 100% duty cycle.

Since output port 1 measured a slightly higher output power than port 0,
measurements for this test were made on port 1 only.

DTS Bandwidth shall be at least 500 kHz

Passed
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-05-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Emission Bandwidth (6 dB) - Conducted

Craig B

Low Channel: Transmit = 2.412 GHz

Output power setting: 18 20 MHz channel BW
Output port 1 Modulation: OFDM MCS15

6 dB Emission Bandwidth = 17.81 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B
40 dBm 2.33 4B VEW 300 kHz
0 dBm 17.81162325 MH=z SWT 5.5 ms Unit dABm
40
Y2 [T1] -4.60 dBrf
2.40307214 GH=z
30 2Z| [T J.33 a8
17.81162325 MH=Z
20 ¥1l[T1) 3.07 ded
2.41920842 GH=z
10
1
A F
0
D1 2?93 dBm
-10
20
-30
40
-50
-60
Center 2.412 GHz 2.2 MHzZ/ Span 22 MHz

Date:

5.MAR.Z014 14:33:13



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-05-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Emission Bandwidth (6 dB) - Conducted

Craig B

Mid Channel: Transmit = 2.437 GHz

Output power setting: 26.5 20 MHz channel BW
Output port 1 Modulation: OFDM MCS15

6 dB Emission Bandwidth = 17.81 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B
40 dBm 1.0% 4B VEW 300 kHz
0 dBm 17.81162325 MH=z SWT 5.5 ms Unit dABm
40
Y2 |[T1] g.24 dBm
2.42807214 GH=z
30 2Z| [T 1T.05 a5
17.81162325 MH=Z
20 ¥1l[T1) 14.22 dem
., 2.44224¢854 GHz
L 5 4
2Dl 6.? dBm
0
-10
20
-30
40
-50
-60
Center 2.437 GHz 2.2 MHzZ/ Span 22 MHz

Date: 5.MAR.2014 14:28:59



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-05-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Emission Bandwidth (6 dB) - Conducted

Craig B

High Channel: Transmit = 2.462 GHz

Output power setting: 18 20 MHz channel BW
Output port 1 Modulation: OFDM MCS15

6 dB Emission Bandwidth = 17.81 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B
40 dBm -0.32 4B VEW 300 kHz
0 dBm 17.81162325 MH=z SWT 5.5 ms Unit dABm
40
Y2 [T1] -4.21 dBrf
2.45307214 GH=z
30 2Z| [T .32 dF
17.81162325 MH=Z
20 ¥1l[T1) 3.44 dpr
2.45730461 GHz
10
1
i M i
D1 —2?56 AR
-10
20
-30
40
-50
-60
Center 2.462 GHz 2.2 MHzZ/ Span 22 MHz

Date:

5.MAR.Z2014 14:36:30



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-05-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Emission Bandwidth (6 dB) - Conducted

Craig B

Low Channel: Transmit = 2.427 GHz

Output power setting: 15.5 40 MHz channel BW
Output port 1 Modulation: OFDM MCS15

6 dB Emission Bandwidth = 36.62 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B
30 dBm 2.57 4B VEW 300 kHz
0 dBm 36.62324649 MHz SWT 11 ms Unit dABm
30
Y2 |[T1] -g.31 dBm
2.40867335 GH=z
20 2Z| [T J.57 aB
J6.62324649 MHZ
1o ¥1l[T1) q.27 dsm
2.44104¢413 GH=z
1
0 Y, :
2 ry
51 —?‘W
-10
-Z20
—-30
-40
-50
-60
-70
Center 2.427 GHz 4.4 MHz/ Span 44 MH=z

Date:

5.MAR.Z2014 14:43:37



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-05-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Emission Bandwidth (6 dB) - Conducted

Craig B

Mid Channel: Transmit = 2.437 GHz

Output power setting: 18 40 MHz channel BW
Output port 1 Modulation: OFDM MCS15

6 dB Emission Bandwidth = 36.59 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B
30 dBm 1.4% dB VEW 300 kHz

0 dBm 36.59318637 MHzZ SWT 11 ms Unit dBrm
30

Y2 |[T1] -4.65 dBm

2.41872545 GHz

20 2Z| [T 1.45 a5

16.59318637 MH=Z

1o ¥1l[T1) 1.70 dsm

2.44762525 GHz

y
0
N —?§_=ﬁ \i

-10
-Z20
—-30
-40
-50
-60
-70

Center 2.437 GHz 4.4 MHz/ Span 44 MH=z

Date: 5.MAR.2014 14:40:03



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Emission Bandwidth (6 dB) - Conducted

Operator: Craig B
Comment: High Channel: Transmit = 2.452 GHz

Output power setting: 15.5 40 MHz channel BW
Output port 1 Modulation: OFDM MCS15

6 dB Emission Bandwidth = 36.63 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B
30 dBm -2.24 dB VEW 300 kHz
0 dBm 36.63527054 MHzZ SWT 11 ms Unit dBrm
30
Y2 |[T1] -4.67 dBm
2.43370341 GH=z
20 2Z| [T o .7Z aF
J16.63527054 MHE=Z
1o ¥1l[T1) -(.76 dBf
2.43723046 GHz
1
o =
2
wdadnihals ¥
I D1 —-4.|]76 dPm
-10
-Z20
—-30
-40
-50
-60
-70
Center 2.452 GHz 4.4 MHz/ Span 44 MH=z

Date: 5.MAR.2014 14:55:03



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Emission Bandwidth (6 dB) - Conducted

Operator: Craig B

Comment: Low Channel: Transmit = 2.412 GHz
Output power setting: 15 20 MHz channel BW
Output port 1 Modulation: OFDM MCSI15

6 dB Emission Bandwidth = 17.86 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B
40 dBm 1.90 oB VEW 300 kHz
0 dBm 17.85571142 MHz SWT 5.5 ms Unit dBm
40
Y2 |[T1] -g.38 dBm
2.40307214 GHz
30 2Z| [T T.50 a5
17.85571142 MHZ
20 ¥1l[T1) 4.75 ded

2.40752184 GHz

10

D1 —3?25 <Bm I

=10

-Z0

-30

-40

-50

-60

Center 2.412 GHz 2.2 MHzZ/ Span 22 MHz

Date: 11.MAR.2014 07:5060:44



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Emission Bandwidth (6 dB) - Conducted

Operator: Craig B
Comment: Mid Channel: Transmit = 2.437 GHz

Output power setting: 27 20 MHz channel BW
Output port 1 Modulation: OFDM MCSI15

6 dB Emission Bandwidth = 17.81 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 20 dB
40 dBm 0.76 B VEBW 300 kHz
0 dBm 17.81162325 MHz SWT 5.5 ms Unit dBm
40
Y2 [T1] 4.05 dBr
2.42811623 GH=z
30 2Z| [T 0.76 a5
17.81162325 MHZ
20 ¥1l[T1) 19.27 dBm
W 2.44041683 GEz
LO0=ot—== IS I=hie i
0
-10
20
-30
40
-50
-60
Center 2.437 GHz 2.2 MHzZ/ Span 22 MHz

Date: 11.MAR.2014 07:53:18



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Emission Bandwidth (6 dB) - Conducted

Craig B

High Channel: Transmit = 2.462 GHz

Output power setting: 17 20 MHz channel BW
Output port 1 Modulation: OFDM MCSI15

6 dB Emission Bandwidth = 17.81 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B
40 dBm 2.00 4B VEW 300 kHz
0 dBm 17.81162325 MH=z SWT 5.5 ms Unit dABm
40
Y2 [T1] -4.09 dBrf
2.45307214 GH=z
30 2Z| [T J.00 OB
17.81162325 MH=Z
20 ¥1l[T1) 4.72 dsm
2.45633467 GHz
10
1
M\}\f@ 2
R gy —728 JEmw
-10
20
-30
40
-50
-60
Center 2.462 GHz 2.2 MHzZ/ Span 22 MHz

Date:

11.MAR.2014 08:00:58



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Emission Bandwidth (6 dB) - Conducted

Craig B

Low Channel: Transmit = 2.427 GHz

Output power setting: 12.5 40 MHz channel BW
Output port 1 Modulation: OFDM MCS15

6 dB Emission Bandwidth = 36.59 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B
30 dBm 3.71 4B VEW 300 kHz
0 dBm 36.53318637 MHz SWT 11 ms Unit dABm
30
Y2 |[T1] -7.32 dBm
2.40870341 GH=z
20 2Z| [T I.7T OB
36.59318637 MHZ
1o ¥1l[T1) ~1.04 dBr
2.43833066 GHz
1
0 PO ST
D1 7%0 dBm &\f
-10
]
-Z20
—-30
-40
-50
-60
-70
Center 2.427 GHz 4.4 MHz/ Span 44 MH=z

Date:

11.MAR.2014 08:11:33



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Emission Bandwidth (6 dB) - Conducted

Craig B

Mid Channel: Transmit = 2.437 GHz

Output power setting: 17 40 MHz channel BW
Output port 1 Modulation: OFDM MCS15

6 dB Emission Bandwidth = 36.68 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B

40 dBm 0.19 dB VEW 300 kHz
0 dBm 36.68136273 MHZ SWT 11 ms Unit dBm

40

Y2 |[T1] -4.44 dBm
2.41870341 GEHz
30 2Z| [T .10 a5
16.6813¢273 MHEZ
20 ¥1l[T1) 4.32 ded
2.44304008 GEHz

10

—D1 ig68 dBm y

=10

-Z0

-30

-40

-50

-60

Center

Date:

2.437 GHz 4.4 MHz/ Span 44

11.MAR.2014 08:05:56

MH=z



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Emission Bandwidth (6 dB) - Conducted

Craig B

High Channel: Transmit = 2.452 GHz

Output power setting: 13.5 40 MHz channel BW
Output port 1 Modulation: OFDM MCS15

6 dB Emission Bandwidth = 36.59 MHz

», Max/Ref Lwvl Delta 2 [T1] RBW 100 kH=z REF ALL 10 4B
30 dBm -0.7% dB VEW 300 kHz
0 dBm 36.59318637 MHzZ SWT 11 ms Unit dBrm
30
Y2 |[T1] -7-15 dBm
2.43370341 GH=z
20 2Z| [T .75 dF
16.59318637 MH=Z
1o ¥1l[T1) -4.65 dB
2.44763527 GHz
0
¥
Y| i
ol -§.65 dBm
-Z20
—-30
-40
-50
-60
-70
Center 2.452 GHz 4.4 MHz/ Span 44 MH=z

Date: 11.MAR.2014 08:15:=02



5 Company: Cambium Networks
DI s /|\ Model Tested: C024900P021A & C024900P03 1A

ELECTRONIC SYSTEMS, INC. Report Number: 19738

166 South Carter, Genoa City, W1 53128 DLS Project: 6334

Appendix B — Measurement Data

B2.0 Fundamental Emission Output Power - Conducted

Rule Section:

Test Procedure:

Description:

Limit:

Results:

FCC 15.247(b)(3) and (4)(i)

FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing Compliance
Measurements on Digital Transmission Systems (DTS) Operating Under §15.247

Section 9.2.3.1 — AVGPM (Measurement using an RF average power
meter with a thermocouple detector)

Measurements were performed using a wideband RF power meter with a thermocouple detector.
The EUT was transmitting continuously with a 100% duty cycle.
The average power of the transmitter was measured.

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel bandwidths at
the low, middle and high channels of operation.

Limit with 8 dBi Omni antenna: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 2 dB (antenna gain is 2
dB greater than the 6 dB allowed) = 28 dBm conducted.

Limit with 12 dBi integral patch antenna: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna
gain is 6 dB greater than the 6 dB allowed) = 24 dBm conducted.

Limit with 12 dBi integral patch antenna (Point-to-Point mode):

[15.247(b)(3)&(c)(1)(1)]: 30 dBm conducted with 6 dBi antenna gain allowed.

Conducted limit is lowered 1 dB for every 3 dB antenna gain exceeds 6 dB.

Antenna gain exceeds 6 dBi by 6 dB, therefore RF conducted power limit is

reduced by 2 dB. RF conducted limit =28 dBm.

Limit with 17 dBi Sector antenna: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 11 dB (antenna gain is
11 dB greater than the 6 dB allowed) = 19 dBm conducted.

Limit with 17 dBi Sector antenna (Point-to-Point mode):

[15.247(b)(3)&(c)(1)(1)]: 30 dBm conducted with 6 dBi antenna gain allowed.

Conducted limit is lowered 1 dB for every 3 dB antenna gain exceeds 6 dB.

Antenna gain exceeds 6 dBi by 11 dB, therefore RF conducted power limit is

reduced by 4 dB. RF conducted limit =26 dBm.

Limit with 19 dBi Panel antenna: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 13 dB (antenna gain is
13 dB greater than the 6 dB allowed) = 17 dBm conducted.

Limit with 25 dBi Dish antenna: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 19 dB (antenna gain is 19
dB greater than the 6 dB allowed) = 11 dBm conducted.

Passed

Notes: Although the Panel and Dish antennas can be used in point-to-point operation, the output power is limited (by

restricted band edge compliance) to a level that is under the point-to-multipoint power limit.

Measure-and-sum technique for MIMO with Cross-Polarized antenna:

Measure and add 10 log(N) dB, where N is the number of outputs.

=10 log(2) =3 dB. 3 dB was added to power measurements to account for MIMO cross-polarized
operation.

The fundamental output power setting was limited in order to pass near-by restricted band emission limits.
Since output port 1 measured a slightly higher output power than port 0, measurements for this test were made on port 1 only.
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Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; Low Channel Frequency: 2.412 GHz
Test software power setting: 18

Modulation Type: OFDM MCS15

Antenna gain: 8 dBi Omni antenna; Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 2 dB (antenna gain is 2 dB greater than the 6 dB
allowed) = 28 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Correction for duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 15.99 dBm + 3 dB (MIMO Cross-Pole)
=18.99 dBm



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; Mid Channel Frequency: 2.437 GHz
Test software power setting:  26.5

Modulation Type: OFDM MCS15

Antenna gain: 8 dBi Omni antenna; Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 2 dB (antenna gain is 2 dB greater than the 6 dB
allowed) = 28 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Correction for duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 24.53 dBm + 3 dB (MIMO Cross-Pole)
=27.53 dBm



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; High Channel Frequency: 2.462 GHz
Test software power setting: 18

Modulation Type: OFDM MCS15

Antenna gain: 8 dBi Omni antenna; Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 2 dB (antenna gain is 2 dB greater than the 6 dB
allowed) = 28 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101og(2)=3dB

Correction for duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 17.44 dBm + 3 dB (MIMO Cross-Pole)
=20.44 dBm



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; Low Channel Frequency: 2.427 GHz
Test software power setting: 15.5

Modulation Type: OFDM MCS15

Antenna gain: 8 dBi Omni antenna; Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 2 dB (antenna gain is 2 dB greater than the 6 dB
allowed) = 28 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Correction for duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 13.58 dBm + 3 dB (MIMO Cross-Pole)
=16.58 dBm



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; Mid Channel Frequency: 2.437 GHz
Test software power setting: 18

Modulation Type: OFDM MCS15

Antenna gain: 8 dBi Omni antenna; Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 2 dB (antenna gain is 2 dB greater than the 6 dB
allowed) = 28 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101og(2)=3dB

Correction for duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 16.90 dBm + 3 dB (MIMO Cross-Pole)
=19.90 dBm



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; High Channel Frequency: 2.452 GHz
Test software power setting: 15.5

Modulation Type: OFDM MCS15

Antenna gain: 8 dBi Omni antenna; Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 2 dB (antenna gain is 2 dB greater than the 6 dB
allowed) = 28 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Correction for duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 14.80 dBm + 3 dB (MIMO Cross-Pole)
=17.80 dBm



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; Low Channel Frequency: 2.412 GHz
Test software setting: 15

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=119.551 + 20log(3) — 104.8
= 24.29 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

s Agilent 09:82:36 Jan 20, 2614 | Marker Fctn

5 sand P AT Sclect Marker

U
UM Htt 1 7 3 4

p
Delta Marker Fregr=w~-
2.421942000 GHz | SIS

Band Pwr 119.551 dBpV/m 2
ﬁ—&:\— Band/Intvl
\\\ Power

Function Off

Marker Count»

YBH 1.5 MHz

pyright 2000-20087 Agilent Technologies



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; Low Channel Frequency: 2.412 GHz
Test software setting: 15

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi

Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=120.118 + 20log(3) — 104.8
= 24.86 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

6 Agilent 09:27:17  Jan 28, 2614 | Marker Fctn

M Select Marker

De ta Marker Freq"”‘*"‘\r""%*"“\

2.421798000 GHz
|Band Pwr ];2@ 118 dBpV/m

Marker Noise

Band/Intyl
Power

Function Off

4 Marker Count»

VBH 1.5 MHz

File Operatlun Status, A:\SCRENG92.GIF file saved

24.29 dBm Vertical = 268.5344446 mW

24.86 dBm Horizontal = 306.1963434 mW

Total = 268.5344446 + 306.1963434 = 574.730788 mW = 27.60 dBm e.i.r.p.
Total RF Conducted output power =27.60 dBm — 12 dBi = 15.60 dBm conducted



Test Date: 01-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)

Operator: Craig B
POINT — TO — POINT OPERATION
EUT nominal channel bandwidth: 20 MHz
Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting: 27
Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(c)(1)(1)]: 30 dBm conducted with 6 dBi antenna gain allowed. Conducted
limit is lowered 1 dB for every 3 dB antenna gain exceeds 6 dB. Antenna gain exceeds 6 dBi by
6 dB, therefore RF conducted power limit is reduced by 2 dB.

RF conducted limit = 28 dBm.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=129.196 + 20log(3) — 104.8
= 33.94 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

% Agilent 15:02:38 Jan 17, 2014 | Marker Fctn

M Select Marker
1 2 3 4

SplAm #Att Band Pw
Delta Marker Freq
2.446710000 GHZ"L"—V'"‘“""“"\
Band Puwr 129 196 dBpU/m

Marker Noise

Band/Intvl
Power

Function Off

Marker Count»

YBH 1.5 MHz

File Operatlun Status, A:\SCRENBS7.GIF file saved




Test Date: 01-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)

Operator: Craig B
POINT — TO — POINT OPERATION
EUT nominal channel bandwidth: 20 MHz
Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting: 27
Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(c)(1)(1)]: 30 dBm conducted with 6 dBi antenna gain allowed. Conducted
limit is lowered 1 dB for every 3 dB antenna gain exceeds 6 dB. Antenna gain exceeds 6 dBi by
6 dB, therefore RF conducted power limit is reduced by 2 dB.

RF conducted limit = 28 dBm.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=129.868 + 20log(3) — 104.8
= 34.61 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

- Agilent 15:16:59 Jan 17, 2014 | Marker Fctn

W Select Marker
Band Pw all s

2.446838000 GHz Y Marker Noise
Band Pwr _}29.868 dBpV/m .

Band/Intvl

Pover

Function Off

Marker Count»

VBH 1.5 MH=z
File Operation Status. A:\SCRENOSB.GIF file saved

33.94 dBm Vertical = 2477.422058 mW

34.61 dBm Horizontal = 2890.679882 mW

Total = 2477.422058 + 2890.679882 = 5368.10194 mW = 37.30 dBm e.i.r.p.
Total RF Conducted output power = 37.30 dBm — 12 dBi = 25.30 dBm conducted



Test Date: 01-16-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting:  24.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=127.671 + 20log(3) — 104.8
= 32.41 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

- Agilent 13:59:46 Jan 17, 2014 | Marker Fctn

1 P § Select Marker
Band Puw dEpVY, 1 2 3 4

7 dBpW/m Att B

Delta Marker Freqmwm
2.446654000 GHz
Band Pwr 127.671 dBp\Y/m

Marker Noise

Band/Intyl
Power

Function Off

Marker Count»

VBW 1.5 MHz
n Status. A:\SCRENG83.GIF file saved




Test Date: 01-16-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting:  24.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=128.11 + 20log(3) — 104.8
= 32.85 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

5 Agilent 14:05:54 Jan 17, 20814 | Marker Fcth

§ Select Marker

7 dBuV/m A 3and P !
17 dBpV/m Atte . Band P 1 2 3 4

B
Delta Marker Fregmme smgmmma,
2.446790000 GHz Harker Nolee
Band Pwr 128.111 dBpV/m

Band/Intvl
Power

Function Off

Marker Count:»

VB 1.5 MHz :
File Operation Status. A:\SCRENO84.GIF file save

32.41 dBm Vertical = 1741.806873 mW

32.85 dBm Horizontal = 1927.524913 mW

Total = 1741.806873 + 1927.524913 = 3669.331786 mW = 35.65 dBm e.i.r.p.
Total RF Conducted output power = 35.65 dBm — 12 dBi = 23.65 dBm conducted



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; High Channel Frequency: 2.462 GHz
Test software setting: 17

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=120.186 + 20log(3) — 104.8
= 24.93 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

- Agilent 18:11:62 Jan 20, 2614 | Marker Fctn

Select Marker

pY s m Att B T S

.- Delta Marker Freq*“"‘*\,f‘*'"’“‘:‘g‘”
2.471910000 GHz

'Band Pwr 120.186 dBpV/m 2
4‘? Band/Intvl
\\5‘ Power

Function Off

Marker Noise

Marker Count»

YEH 1.5 MHz

File Operation Status. A:\SCRENDS4.GIF f



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; High Channel Frequency: 2.462 GHz
Test software setting: 17

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=119.254 + 20log(3) — 104.8
= 24.00 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

¢ Agilent 99:50:06 Jan 20, 2014 | Marker Fctn

| Select Marker
1 2 3 4

Dellt.a Marker Freq"“m»m—;««.;
2.471526000 GHz

Band Pwr 119.254 dBpW/m I:-
/ I

Function Off

Marker Noise

Marker Count»

YBH 1.5 MHz

File Operation Status, A:\SCRENB93.GIF file saved

24.93 dBm Vertical = 311.1716337 mW

24.00 dBm Horizontal = 251.1886432 mW

Total =311.1716337 +251.1886432 = 562.3602769 mW = 27.50 dBm e.i.r.p.
Total RF Conducted output power =27.50 dBm — 12 dBi = 15.50 dBm conducted



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; Low Channel Frequency: 2.422 GHz
Test software setting:  12.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=117.177 + 20log(3) — 104.8
=21.92 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

# Agilent 11:37:48 Jan 20, 20814 | Marker Fctn
Um At B and Pur 4B pi8 select Marker

Delta; Marker Freq S
2.441420000 GHz™r ! Marker Nolse
Band Pwr 117.177 dBpVU/m

Band/Intvl
Power

Function Off

Marker Count»

YBH 1.5 MHz

e Operation Status, A:\SCREN098.6IF file saved



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; Low Channel Frequency: 2.422 GHz
Test software setting:  12.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=117.588 + 20log(3) — 104.8
= 22.33 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power

Horizontal:
¥ Agilent 11:24:39 Jan 20, 2614 | Marker Fctn
B ) SN Select Marker
' : 2 3 4

Delta Marker Freq
2.441388000 GHz ™" 1
Band Pwr }17.588 dBpV/m

Marker Noise

Band/Intvl
Power

Function Off

Marker Count»

51 YBW 1.5 MHz

Operation Status. A:\SCREMB97.GIF file saved

21.92 dBm Vertical = 155.5965632 mW

22.33 dBm Horizontal = 171.0015315 mW

Total = 155.5965632 + 171.0015315 = 326.5980947 mW = 25.14 dBm e.i.r.p.
Total RF Conducted output power =25.14 dBm — 12 dBi = 13.14 dBm conducted



Test Date: 01-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting: 17

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=120.463 + 20log(3) — 104.8
= 25.21 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

# Agilent 16:06:18 Jan 17, 2014 | Marker Fctn

B . JiN Select Marker
: : 1 2 3 4

plAm #Pte
Delta Marker Freq
2.456260000 GHz P e
Band Pwr 120.463 dBpV/m
| 1]

|
| \ Band/Intvl
Power

Function Off

Marker Count»

VEH 1.5 MHz

e Operation Status. A:\SCRENO9Q.GIF file saved



Test Date: 01-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting: 17

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi

Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP =E + 20log (3 meters) — 104.8
=121.493 + 20log(3) — 104.8
= 26.24 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

% Agilent 15:50:44 Jan 17, 2614 | Marker Fctn

40 and P 493 dB Select Marker

et; Markef’ I-:Feq
2.456180000 GHz
48/ |Band Pwr 121.433 dBpV/m s,
) |

Marker Noise

ll | Band/Intvl
2k b Power

Function Off

U4 Marker Countr

N UBH 1.5 MHz

File Operation Status, A:\SCREN089.GIF file saved

25.21 dBm Vertical = 331.8944576 mW

26.24 dBm Horizontal = 420.7266284 mW

Total = 331.8944576 + 420.7266284 = 752.621086 mW = 28.77 dBm e.i.r.p.
Total RF Conducted output power =28.77 dBm — 12 dBi = 16.77 dBm conducted



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; High Channel Frequency: 2.452 GHz
Test software setting:  13.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=117.208 + 20log(3) — 104.8
=21.95 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

#5 Agilent 19:38:34 Jan 20, 2014 | Marker Fctn

A ¥
SpY A Att B Band Pwr 11 3 dBpl/ Select Marker

1 2 3 4
Delta Marker Freq -

2471212008 GHZ" == Marker Noise
Band Puwr 117 208 dB|.|U/m

Band/Intvl
Power

Function Off

Marker Count»

YBH 1.5 MHz
File Operatlnn Status. A:\SCRENG95.GIF file saved




Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; High Channel Frequency: 2.452 GHz
Test software setting:  13.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=117.196 + 20log(3) — 104.8
= 21.94 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

% Agilent 19:58:28 Jan 20, 2014 | Marker Fetn

s :
i d Pur 117 ) Select Marker
Band Pwr 117.196 ¢ £ 2 3 4

SpU/m Atten B
Delta Marker Freq
2.470940000 GH=z"" “‘"“'““"""““"\
Band Pwr _117 196 dB|.|U/m |

Marker Noise

Band/Intyl
Power

Function Off

Marker Count»

WBH 1.5 MHz

File Operatlnn Status. A:\SCREMNO96.GIF file saved

21.95 dBm Vertical = 156.6751070 mW

21.94 dBm Horizontal = 156.3147643 mW

Total = 156.6751070 + 156.3147643 = 312.9898713 mW = 24.96 dBm e.i.r.p.
Total RF Conducted output power = 24.96 dBm — 12 dBi = 12.96 dBm conducted



Test Date: 03-12-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; Low Channel Frequency: 2.412 GHz
Test software power setting: 11.5

Modulation Type: OFDM MCS15

Antenna gain: 17 dBi Sector antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 11 dB (antenna gain is 11 dB greater than the 6 dB
allowed) = 19 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power =9.61 dBm + 3 dB (MIMO Cross-Pole)
=12.61 dBm



Test Date: 03-12-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; Mid Channel Frequency: 2.437 GHz
Test software power setting: ~ 20.5

Modulation Type: OFDM MCS15

Antenna gain: 17 dBi Sector antenna;  Point-to-Point operation

Limit: [15.247(b)(3)&(c)(1)(1)]: 30 dBm conducted with 6 dBi antenna gain allowed. Conducted
limit is lowered 1 dB for every 3 dB antenna gain exceeds 6 dB. Antenna gain exceeds 6 dBi by
11 dB, therefore RF conducted power limit is reduced by 4 dB.

RF conducted limit =26 dBm.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101og(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 18.97 dBm + 3 dB (MIMO Cross-Pole)
=21.97 dBm



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; Mid Channel Frequency: 2.437 GHz
Test software power setting: 18.0

Modulation Type: OFDM MCS15

Antenna gain: 17 dBi Sector antenna;  Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 11 dB (antenna gain is 11 dB greater than the 6 dB
allowed) = 19 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 15.96 dBm + 3 dB (MIMO Cross-Pole)
=18.96 dBm



Test Date: 03-12-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; High Channel Frequency: 2.462 GHz
Test software power setting: 10

Modulation Type: OFDM MCS15

Antenna gain: 17 dBi Sector antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 11 dB (antenna gain is 11 dB greater than the 6 dB
allowed) = 19 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101og(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 8.62 dBm + 3 dB (MIMO Cross-Pole)
=11.62 dBm



Test Date: 03-12-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; Low Channel Frequency: 2.427 GHz
Test software power setting: 10

Modulation Type: OFDM MCS15

Antenna gain: 17 dBi Sector antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 11 dB (antenna gain is 11 dB greater than the 6 dB
allowed) = 19 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 8.16 dBm + 3 dB (MIMO Cross-Pole)
=11.16 dBm



Test Date: 03-12-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; Mid Channel Frequency: 2.437 GHz
Test software power setting: 11.5

Modulation Type: OFDM MCS15

Antenna gain: 17 dBi Sector antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 11 dB (antenna gain is 11 dB greater than the 6 dB
allowed) = 19 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 10.33 dBm + 3 dB (MIMO Cross-Pole)
=13.33 dBm



Test Date: 03-12-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; High Channel Frequency: 2.452 GHz
Test software power setting: 6.5

Modulation Type: OFDM MCS15

Antenna gain: 17 dBi Sector antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 11 dB (antenna gain is 11 dB greater than the 6 dB
allowed) = 19 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101og(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 6.07 dBm + 3 dB (MIMO Cross-Pole)
=9.07 dBm



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; Low Channel Frequency: 2.412 GHz
Test software power setting: 10.5

Modulation Type: OFDM MCS15

Antenna gain: 19 dBi Panel antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 13 dB (antenna gain is 13 dB greater than the 6 dB
allowed) = 17 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 8.80 dBm + 3 dB (MIMO Cross-Pole)
=11.80 dBm



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; Mid Channel Frequency: 2.437 GHz
Test software power setting: 15.0

Modulation Type: OFDM MCS15

Antenna gain: 19 dBi Panel antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 13 dB (antenna gain is 13 dB greater than the 6 dB
allowed) = 17 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101og(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 13.97 dBm + 3 dB (MIMO Cross-Pole)
=16.97 dBm



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; High Channel Frequency: 2.462 GHz
Test software power setting: 9

Modulation Type: OFDM MCS15

Antenna gain: 19 dBi Panel antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 13 dB (antenna gain is 13 dB greater than the 6 dB
allowed) = 17 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 8.52 dBm + 3 dB (MIMO Cross-Pole)
=11.52 dBm



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; Low Channel Frequency: 2.427 GHz
Test software power setting: 9

Modulation Type: OFDM MCS15

Antenna gain: 19 dBi Panel antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 13 dB (antenna gain is 13 dB greater than the 6 dB
allowed) = 17 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101og(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 7.74 dBm + 3 dB (MIMO Cross-Pole)
=10.74 dBm



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; Mid Channel Frequency: 2.437 GHz
Test software power setting: 10

Modulation Type: OFDM MCS15

Antenna gain: 19 dBi Panel antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 13 dB (antenna gain is 13 dB greater than the 6 dB
allowed) = 17 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 9.4 dBm + 3 dB (MIMO Cross-Pole)
=12.4 dBm



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; High Channel Frequency: 2.452 GHz
Test software power setting: 4.5

Modulation Type: OFDM MCS15

Antenna gain: 19 dBi Panel antenna;  Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 13 dB (antenna gain is 13 dB greater than the 6 dB
allowed) = 17 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101og(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 4.81 dBm + 3 dB (MIMO Cross-Pole)
=7.81 dBm



Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; Low Channel Frequency: 2.412 GHz
Test software power setting: 7

Modulation Type: OFDM MCS15

Antenna gain: 19 dBi Dish antenna; Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 19 dB (antenna gain is 19 dB greater than the 6 dB
allowed) = 11 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 5.65 dBm + 3 dB (MIMO Cross-Pole)
= 8.65 dBm



Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; Mid Channel Frequency: 2.437 GHz
Test software power setting: 7

Modulation Type: OFDM MCS15

Antenna gain: 25 dBi Dish antenna; Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 19 dB (antenna gain is 19 dB greater than the 6 dB
allowed) = 11 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101og(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 6.37 dBm + 3 dB (MIMO Cross-Pole)
=9.37 dBm



Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 20 MHz

Output port: ~ Channel 1; High Channel Frequency: 2.462 GHz
Test software power setting: 2.5

Modulation Type: OFDM MCS15

Antenna gain: 25 dBi Dish antenna; Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 19 dB (antenna gain is 19 dB greater than the 6 dB
allowed) = 11 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power =2.65 dBm + 3 dB (MIMO Cross-Pole)
=5.65 dBm



Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; Low Channel Frequency: 2.427 GHz
Test software power setting: 4.5

Modulation Type: OFDM MCS15

Antenna gain: 25 dBi Dish antenna; Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 19 dB (antenna gain is 19 dB greater than the 6 dB
allowed) = 11 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 3.75 dBm + 3 dB (MIMO Cross-Pole)
=6.75 dBm



Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; Mid Channel Frequency: 2.437 GHz
Test software power setting: 4.5

Modulation Type: OFDM MCS15

Antenna gain: 25 dBi Dish antenna; Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 19 dB (antenna gain is 19 dB greater than the 6 dB
allowed) = 11 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power = 4.48 dBm + 3 dB (MIMO Cross-Pole)
=7.48 dBm



Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: AVERAGE Fundamental Emission Output Power — Conducted

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Operator: Craig B

EUT nominal channel bandwidth: 40 MHz

Output port: ~ Channel 1; High Channel Frequency: 2.447 GHz
Test software power setting: 2.5

Modulation Type: OFDM MCS15

Antenna gain: 25 dBi Dish antenna; Point-to-Point & Point-to-Multipoint operation

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 19 dB (antenna gain is 19 dB greater than the 6 dB
allowed) = 11 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=101log(2)=3dB

Duty cycle = 100%

Fundamental Emission AVERAGE Output Power =2.85 dBm + 3 dB (MIMO Cross-Pole)
=5.85 dBm



5 Company: Cambium Networks
DLS ﬁ\ Model Tested: C024900P021A & C024900P031A
ELECTRONIC SYSTEMS, INC. Report Number: 19738

166 South Carter, Genoa City, W1 53128 DLS Project: 6334

Appendix B — Measurement Data

B3.0 Fundamental Emission Output Power - Radiated with 12 dBi integral Patch antenna

Rule Section: FCC 15.247(b)(3) and (4)(1)

Test Procedure: FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating Under
815.247

Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)

Description: The field strength of the fundamental was measured at a distance of 3 meters.
The RBW was set between 1% and 5% of the occupied bandwidth, and the field
strength was integrated across the occupied bandwidth of the signal using the
spectrum analyzer's band power function. Vertical and Horizontal polarizations
were measured. The field strengths were converted into EIRP values using the
equation in section 12.2.2(e) relating EIRP levels to equivalent electric field
strength levels.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for
compliance with conducted limits, sum the powers or PSDs across the two
polarizations.

The EUT was transmitting continuously with a 100% duty cycle.
The average power of the transmitter was measured.

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel
bandwidths at the low, middle and high channels of operation.

Limit: Limit with 12 dBi integral patch antenna (Point-to-Point mode): [15.247(b)(3)&(c)(1)(1)]:
30 dBm conducted with 6 dBi antenna gain allowed. Conducted limit is lowered 1 dB for
every 3 dB antenna gain exceeds 6 dB. Antenna gain exceeds 6 dBi by 6 dB, therefore
RF conducted power limit is reduced by 2 dB. RF conducted limit =28 dBm.

Limit with 12 dBi integral patch antenna (Point-to-Multipoint mode): [15.247(b)(3)&(4)]:
30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB allowed) = 24 dBm

conducted.
Results: Passed
Notes: The fundamental output power setting was limited in order to pass near-by restricted

band emission limits.
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Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; Low Channel Frequency: 2.412 GHz
Test software setting: 15

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=119.551 + 20log(3) — 104.8
= 24.29 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

s Agilent 09:82:36 Jan 20, 2614 | Marker Fctn

5 sand P AT Sclect Marker

U
UM Htt 1 7 3 4

p
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2.421942000 GHz | SIS

Band Pwr 119.551 dBpV/m 2
ﬁ—&:\— Band/Intvl
\\\ Power

Function Off

Marker Count»

YBH 1.5 MHz

pyright 2000-20087 Agilent Technologies



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; Low Channel Frequency: 2.412 GHz
Test software setting: 15

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi

Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=120.118 + 20log(3) — 104.8
= 24.86 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

6 Agilent 09:27:17  Jan 28, 2614 | Marker Fctn
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|Band Pwr ];2@ 118 dBpV/m

Marker Noise
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Function Off
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File Operatlun Status, A:\SCRENG92.GIF file saved

24.29 dBm Vertical = 268.5344446 mW

24.86 dBm Horizontal = 306.1963434 mW

Total = 268.5344446 + 306.1963434 = 574.730788 mW = 27.60 dBm e.i.r.p.
Total RF Conducted output power =27.60 dBm — 12 dBi = 15.60 dBm conducted



Test Date: 01-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)

Operator: Craig B
POINT — TO — POINT OPERATION
EUT nominal channel bandwidth: 20 MHz
Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting: 27
Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(c)(1)(1)]: 30 dBm conducted with 6 dBi antenna gain allowed. Conducted
limit is lowered 1 dB for every 3 dB antenna gain exceeds 6 dB. Antenna gain exceeds 6 dBi by
6 dB, therefore RF conducted power limit is reduced by 2 dB.

RF conducted limit = 28 dBm.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=129.196 + 20log(3) — 104.8
= 33.94 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

% Agilent 15:02:38 Jan 17, 2014 | Marker Fctn
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File Operatlun Status, A:\SCRENBS7.GIF file saved




Test Date: 01-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)

Operator: Craig B
POINT — TO — POINT OPERATION
EUT nominal channel bandwidth: 20 MHz
Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting: 27
Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(c)(1)(1)]: 30 dBm conducted with 6 dBi antenna gain allowed. Conducted
limit is lowered 1 dB for every 3 dB antenna gain exceeds 6 dB. Antenna gain exceeds 6 dBi by
6 dB, therefore RF conducted power limit is reduced by 2 dB.

RF conducted limit = 28 dBm.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=129.868 + 20log(3) — 104.8
= 34.61 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

- Agilent 15:16:59 Jan 17, 2014 | Marker Fctn

W Select Marker
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File Operation Status. A:\SCRENOSB.GIF file saved

33.94 dBm Vertical = 2477.422058 mW

34.61 dBm Horizontal = 2890.679882 mW

Total = 2477.422058 + 2890.679882 = 5368.10194 mW = 37.30 dBm e.i.r.p.
Total RF Conducted output power = 37.30 dBm — 12 dBi = 25.30 dBm conducted



Test Date: 01-16-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting:  24.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=127.671 + 20log(3) — 104.8
= 32.41 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

- Agilent 13:59:46 Jan 17, 2014 | Marker Fctn
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Test Date: 01-16-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting:  24.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=128.11 + 20log(3) — 104.8
= 32.85 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

5 Agilent 14:05:54 Jan 17, 20814 | Marker Fcth
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File Operation Status. A:\SCRENO84.GIF file save

32.41 dBm Vertical = 1741.806873 mW

32.85 dBm Horizontal = 1927.524913 mW

Total = 1741.806873 + 1927.524913 = 3669.331786 mW = 35.65 dBm e.i.r.p.
Total RF Conducted output power = 35.65 dBm — 12 dBi = 23.65 dBm conducted



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; High Channel Frequency: 2.462 GHz
Test software setting: 17

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=120.186 + 20log(3) — 104.8
= 24.93 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

- Agilent 18:11:62 Jan 20, 2614 | Marker Fctn

Select Marker

pY s m Att B T S

.- Delta Marker Freq*“"‘*\,f‘*'"’“‘:‘g‘”
2.471910000 GHz

'Band Pwr 120.186 dBpV/m 2
4‘? Band/Intvl
\\5‘ Power

Function Off

Marker Noise

Marker Count»

YEH 1.5 MHz

File Operation Status. A:\SCRENDS4.GIF f



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 20 MHz

Both output chains active; High Channel Frequency: 2.462 GHz
Test software setting: 17

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=119.254 + 20log(3) — 104.8
= 24.00 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

¢ Agilent 99:50:06 Jan 20, 2014 | Marker Fctn

| Select Marker
1 2 3 4

Dellt.a Marker Freq"“m»m—;««.;
2.471526000 GHz

Band Pwr 119.254 dBpW/m I:-
/ I

Function Off

Marker Noise

Marker Count»

YBH 1.5 MHz

File Operation Status, A:\SCRENB93.GIF file saved

24.93 dBm Vertical = 311.1716337 mW

24.00 dBm Horizontal = 251.1886432 mW

Total =311.1716337 +251.1886432 = 562.3602769 mW = 27.50 dBm e.i.r.p.
Total RF Conducted output power =27.50 dBm — 12 dBi = 15.50 dBm conducted



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; Low Channel Frequency: 2.422 GHz
Test software setting:  12.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=117.177 + 20log(3) — 104.8
=21.92 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

# Agilent 11:37:48 Jan 20, 20814 | Marker Fctn
Um At B and Pur 4B pi8 select Marker

Delta; Marker Freq S
2.441420000 GHz™r ! Marker Nolse
Band Pwr 117.177 dBpVU/m

Band/Intvl
Power

Function Off

Marker Count»

YBH 1.5 MHz

e Operation Status, A:\SCREN098.6IF file saved



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; Low Channel Frequency: 2.422 GHz
Test software setting:  12.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=117.588 + 20log(3) — 104.8
= 22.33 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power

Horizontal:
¥ Agilent 11:24:39 Jan 20, 2614 | Marker Fctn
B ) SN Select Marker
' : 2 3 4

Delta Marker Freq
2.441388000 GHz ™" 1
Band Pwr }17.588 dBpV/m

Marker Noise

Band/Intvl
Power

Function Off

Marker Count»

51 YBW 1.5 MHz

Operation Status. A:\SCREMB97.GIF file saved

21.92 dBm Vertical = 155.5965632 mW

22.33 dBm Horizontal = 171.0015315 mW

Total = 155.5965632 + 171.0015315 = 326.5980947 mW = 25.14 dBm e.i.r.p.
Total RF Conducted output power =25.14 dBm — 12 dBi = 13.14 dBm conducted



Test Date: 01-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting: 17

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=120.463 + 20log(3) — 104.8
= 25.21 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

# Agilent 16:06:18 Jan 17, 2014 | Marker Fctn

B . JiN Select Marker
: : 1 2 3 4

plAm #Pte
Delta Marker Freq
2.456260000 GHz P e
Band Pwr 120.463 dBpV/m
| 1]

|
| \ Band/Intvl
Power

Function Off

Marker Count»

VEH 1.5 MHz

e Operation Status. A:\SCRENO9Q.GIF file saved



Test Date: 01-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CE05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; Mid Channel Frequency: 2.437 GHz
Test software setting: 17

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi

Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP =E + 20log (3 meters) — 104.8
=121.493 + 20log(3) — 104.8
= 26.24 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

% Agilent 15:50:44 Jan 17, 2614 | Marker Fctn

40 and P 493 dB Select Marker

et; Markef’ I-:Feq
2.456180000 GHz
48/ |Band Pwr 121.433 dBpV/m s,
) |

Marker Noise

ll | Band/Intvl
2k b Power

Function Off

U4 Marker Countr

N UBH 1.5 MHz

File Operation Status, A:\SCREN089.GIF file saved

25.21 dBm Vertical = 331.8944576 mW

26.24 dBm Horizontal = 420.7266284 mW

Total = 331.8944576 + 420.7266284 = 752.621086 mW = 28.77 dBm e.i.r.p.
Total RF Conducted output power =28.77 dBm — 12 dBi = 16.77 dBm conducted



Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; High Channel Frequency: 2.452 GHz
Test software setting:  13.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=117.208 + 20log(3) — 104.8
=21.95 dBm for Vertical polarization
Fundamental Emission AVERAGE Output Power
Vertical:

#5 Agilent 19:38:34 Jan 20, 2014 | Marker Fctn

A ¥
SpY A Att B Band Pwr 11 3 dBpl/ Select Marker

1 2 3 4
Delta Marker Freq -

2471212008 GHZ" == Marker Noise
Band Puwr 117 208 dB|.|U/m

Band/Intvl
Power

Function Off

Marker Count»

YBH 1.5 MHz
File Operatlnn Status. A:\SCRENG95.GIF file saved




Test Date: 01-20-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C2CEO05
Test: AVERAGE Fundamental Emission Output Power — Radiated

Procedure: FCC KDB D01 DTS Meas Guidance v03r01
Section 9.2.2.2 — AVGSA-1 (trace averaging with the EUT transmitting at full
power throughout each sweep)
Operator: Craig B
POINT -TO-POINT &
POINT — TO — MULTIPOINT OPERATION

EUT nominal channel bandwidth: 40 MHz

Both output chains active; High Channel Frequency: 2.452 GHz
Test software setting:  13.5

Modulation Type: OFDM MCSI15

Antenna gain: 12 dBi
Duty cycle = 100%

Limit: [15.247(b)(3)&(4)]: 30 dBm (1 Watt) — 6 dB (antenna gain is 6 dB greater than the 6 dB
allowed) = 24 dBm conducted.

Per FCC KDB 662911 D02 v01, where radiated measurements are used for compliance with
conducted limits, sum the powers or PSDs across the two polarizations.

EIRP = E + 20log (3 meters) — 104.8
=117.196 + 20log(3) — 104.8
= 21.94 dBm for Horizontal polarization
Fundamental Emission AVERAGE Output Power
Horizontal:

% Agilent 19:58:28 Jan 20, 2014 | Marker Fetn

s :
i d Pur 117 ) Select Marker
Band Pwr 117.196 ¢ £ 2 3 4

SpU/m Atten B
Delta Marker Freq
2.470940000 GH=z"" “‘"“'““"""““"\
Band Pwr _117 196 dB|.|U/m |

Marker Noise

Band/Intyl
Power

Function Off

Marker Count»

WBH 1.5 MHz

File Operatlnn Status. A:\SCREMNO96.GIF file saved

21.95 dBm Vertical = 156.6751070 mW

21.94 dBm Horizontal = 156.3147643 mW

Total = 156.6751070 + 156.3147643 = 312.9898713 mW = 24.96 dBm e.i.r.p.
Total RF Conducted output power = 24.96 dBm — 12 dBi = 12.96 dBm conducted



5 Company: Cambium Networks
DI s /\ Model Tested: C024900P021A & C024900P03 1A

ELECTRONIC SYSTEMS, INC. Report Number: 19738

166 South Carter, Genoa City, W1 53128 DLS Project: 6334

Appendix B — Measurement Data

B4.0 Maximum Power Spectral Density — Conducted

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

FCC 15.247(e)

FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

10.3 Method AVGPSD-1 (trace averaging with EUT transmitting at full power
throughout each sweep)

Set instrument center frequency to DTS channel center frequency.

Set span to at least 1.5 times the OBW.

Set RBW to: 3 kHz < RBW < 100 kHz.

Set VBW >3 x RBW

Detector = power averaging (RMS).

Ensure that the number of measurement points in the sweep > 2 x span/RBW.
Sweep time = auto couple.

Trace mode: trace average 200 traces

Use the peak marker function to determine the maximum amplitude level.

If necessary, zoom in on the emission of interest in order to meet the minimum
measurement point requirement.

8 dBm in any 3 kHz band segment within the fundamental EBW during any time
interval of continuous transmission.

Passed
Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel
bandwidths at the low, middle and high channels of operation. EUT was set to

transmit continuously with a 100% duty cycle.

Measurements were taken using the power settings used with the 8 dBi and 12
dBi gain antennas (highest usable conducted output power).

Since output port 1 measured a slightly higher output power than port 0,
measurements for this test were made on port 1 only.
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Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: Low Channel: Frequency = 2412 MHz

Output Power Setting = 18 20 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =-6.35 dBm + 3 dB (MIMO) =-3.35 dBm/ 100 kHz

Max/Ref Lwvl Marker 1 [T1] RBW 100 kHz RE Attt 10 4B
30 dBm -6.35 dBm VBW 300 kHz
0 dBm 2.41884469 GH=z SWT 7 ms Unit dBm
30
z0
10
0
ﬂf\mim
-10
-20
-30
-40
-50
-&60
=70
Center 2.412 GHz 2.7 MHzZ/ Span 27 MHz

Date: 5.MAR.2014 13:57:18



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: Mid Channel: Frequency = 2437 MHz

Output Power Setting = 26.5 20 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =2.85dBm + 3 dB (MIMO) = 5.85 dBm/ 100 kHz

> Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF ALt 10 dB
30 dBm 2.85 dBm VBW 300 kH=z
0 dBm 2.44357415 GHz SWT 7 ms Unit dBm

Z0

10

-10

-20

-30

-40

-50

-&0

=70

Center 2.437 GH=z 2.7 MH=z/ Span 27 MHz

Date: 5.MAR.Z2014 14:01:01



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: High Channel: Frequency = 2462 MHz

Output Power Setting = 18 20 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =-6.20 dBm + 3 dB (MIMO) =-3.20 dBm / 100 kHz

Max/Ref Lvl Marker 1 [T1] REW 100 kH=z RE ATL 10 4B
30 dBm —6.20 dBm VBW 300 kH=z
0 dBm 2.45537174 GH=z SWT 7 ms Unit dBm

30

20

10

-10

-20

-30

-40

-50

-60

=70

Center 2.462 GHz 2.7 MHz/ Span 27 MHZzZ

Date: 5.MAR.Z2014 13:54:08



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: Low Channel: Frequency = 2427 MHz

Output Power Setting = 15.5 40 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =-9.14 dBm + 3 dB (MIMO) =-6.14 dBm / 100 kHz

Max/Ref ILvl Marker 1 [T1] REBW 100 kH=z RF ATt 10 dB
30 dBm -%.14 dBm WBW 300 kH=z
0 dBm 2.44233066 GHz SWT 15 ms Unit dBm
30
20
10
o]
1
=10 \/
-20
-30
-40
-50
-60
-70
Center 2.427 GH=z 6 MHzZ/ Span &0 MH=z

Date: 5.MAR.2014 14:12:08



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: Mid Channel: Frequency = 2437 MHz

Output Power Setting = 18 40 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =-8.39 dBm + 3 dB (MIMO) =-5.39 dBm/ 100 kHz

Max/Ref Lvl Marker 1 [T1] REW 100 kH=z RE ATL 10 4B
30 dBm -8.3% dBm VBW 300 kH=z
0 dBm 2.44764128 GHz SWT 15 ms Unit dBm

30

20

10

-10

-20

-30

-40

-50

-60

=70

Center 2.437 GHz 6 MH=z/ Span 60 MHZzZ

Date: 5.MAR.Z2014 14:15:58



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: High Channel: Frequency = 2452 MHz

Output Power Setting = 15.5 40 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =-11.67 dBm + 3 dB (MIMO) =-8.67 dBm / 100 kHz

Max/Ref Lvl Marker 1 [T1] RBW 100 kH=z RF ATt 10 dB
30 dBm -11.67 dBm VBW 300 kH=z
0 dBm 2.44163727 GHz SWT 15 ms Unit dBm
30
Z0
10
0
-10 %
20 L
|
-30
—-40
-50
-60
=70
Center 2.453 GH=z 6 MHz/ Span 60 MHz

Date: 5.MAR.2014 14:09:09



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: Low Channel: Frequency = 2412 MHz

Output Power Setting = 15 20 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =-9.00 dBm + 3 dB (MIMO) =-6.00 dBm / 100 kHz

Max/Ref Lvl Marker 1 [T1] RBW 100 kH=z RF ATt 10 dB
30 dBm -%.00 dBm VBW 300 kH=z
0 dBm 2.41857415 GH=z SWT 7 ms Unit dBm
30
Z0
10
0
1
10 X
-Z0
-30
—-40
-50
-60
=70
Center 2.412 GH=z 2.7 MH=z/ Span 27 MHz

Date: 11.MAR.2014 08:46:40



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: Mid Channel: Frequency = 2437 MHz

Output Power Setting =27 20 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =3.10 dBm + 3 dB (MIMO) = 6.10 dBm/ 100 kHz

», Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
30 dBm 3.10 dBm VBW 300 kH=z
0 dBm 2.44357415 GHz SWT 7 ms Unit dBm
30
20
10
1
o W
-10
-20
-30
-40
-50
-60
-70
Center 2.437 GH=z 2.7 MH=z/ Span 27 MH=z

Date: 11.MAR.2014 08:50:23



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: High Channel: Frequency = 2462 MHz

Output Power Setting = 17 20 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =-7.18 dBm + 3 dB (MIMO) =-4.18 dBm / 100 kHz

> Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF ALt 10 dB
30 dBm -7.18 dBm VBW 300 kH=z
0 dBm 2.45542585 GHz SWT 7 ms Unit dBm
30
Z0
10
o]
1
10 W
-z0
-30
-40
-50
-60
-70
Center 2.462 GH=z 2.7 MH=z/ Span 27 MHz

Date: 11.MAR.Z2014 08:48:20



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: Low Channel: Frequency = 2427 MHz

Output Power Setting = 12.5 40 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =-10.90 dBm + 3 dB (MIMO) =-7.90 dBm / 100 kHz

» Max/Ref Lwl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -10.90 dBm VBW 300 kH=z
0 dBm 2.44172946 GHz SWT 15 ms Unit dBm
20
10
0
-
-10 ¥
-20
-30
-40
-50
-60
-70
-80
Center 2.427 GH=z & MH=z/ Span &0 MH=z

Date: 11.MAR.2014 05:07:03



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: Mid Channel: Frequency = 2437 MHz

Output Power Setting = 17 40 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =-8.42 dBm + 3 dB (MIMO) =-5.42 dBm/ 100 kHz

Max/Ref Lvl Marker 1 [T1] RBW 100 kH=z RF ATt 10 dB
20 dBm -8.42 dBm VBW 300 kH=z
0 dBm 2.44704008 GHz SWT 15 ms Unit dBm
20
10
o]
1
—-20
-30
-40
-50
—-&0
=70
-850
Center 2.437 GH=z 6 MHz/ Span 60 MHz

Date: 11.MAR.2014 09:09:35



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Power Spectral Density level in the fundamental emission

Operator: Craig B
Comment: High Channel: Frequency = 2452 MHz

Output Power Setting = 13.5 40 MHz channel BW

RBW =100 kHz VBW =300 kHz

Span = 1.5 x DTS bandwidth Detector = RMS

Sweep = auto couple Trace mode: average 200 traces

Output port 1
Limit: +8 dBm/ 3 kHz

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-Polarized antenna:
Measure and add 10 log(N) dB, where N is the number of outputs.
=10log(2)=3dB

PSD =-12.69 dBm + 3 dB (MIMO) =-9.69 dBm / 100 kHz

> Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF ALt 10 dB
20 dBm -12.6% dPm VBW 300 kH=z
0 dBm 2.43823246 GHz SWT 15 ms Unit dBm
20
10
0
=10 1
hd
AR
-20
-30
—-40
-50
-60
=70
-80
Center 2.452 GH=z & MH=z/ Span &0 MHz

Date: 11.MAR.Z2014 05:04:12



5 Company: Cambium Networks
DI s /\ Model Tested: C024900P021A & C024900P03 1A

ELECTRONIC SYSTEMS, INC. Report Number: 19738

166 South Carter, Genoa City, W1 53128 DLS Project: 6334

Appendix B — Measurement Data

B5.0 Maximum Unwanted Emission Levels (not in restricted bands) — Conducted

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

FCC 15.247(d)

FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

11.0 Emissions in non-restricted frequency bands

RBW =100 kHz

VBW >300 kHz

Span to > 1.5 times the DTS bandwidth (Reference Level)

Set the center frequency and span to encompass frequency range to be
measured. (Emission Level)

Detector = peak

Sweep = auto couple

Trace mode = max hold

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel

bandwidths at the low, middle and high channels of operation. EUT was set to
transmit continuously with a 100% duty cycle.

30 dB below maximum in-band average PSD level (maximum level in any 100
kHz band). Average output power procedure was used to measure the
fundamental emission power.

Passed

Since output port 1 measured a slightly higher output power than port 0,
measurements for this test were made on port 1 only.
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =3.83 dBm — 30 dB =-26.17 dBm

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm 3.83 dBm VBW 300 kHz
0 dBm 2.41762124 GHz SWT 7.5 me Unit dBm
20
10
1
o M
-10
—-z0
-30
-40
-50
-60
-70
-80
Center 2.412 GHz 3 MH=z/ Span 30 MH=z

Date:

7.MAR.Z014 09:49:4¢



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =3.83 dBm — 30 dB =-26.17 dBm
Frequency range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —55.95 dBm VBW 300 kHz
0 dBm 922.24448898 MH=Z SWT 245 me Unit ABrm
20
10
0
-10
—-z0
—D1 -2d.17 dBm
-30
-40
-50
1
-60
-70
-80
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 7.MAR.2014 09:56:20



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =3.83 dBm — 30 dB =-26.17 dBm
Frequency range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —-50.08 dBm VBW 300 kHz
0 dBm 6.98757590 GH=z SWT 1.5 &= Unit ABrm
20
10
0
-10
—-z0
—D1 -2d.17 dBm
-30
-40
]
-50
-60
-70
-80
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 7.MAR.2014 09:51:48



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =3.83 dBm — 30 dB =-26.17 dBm
Frequency range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —-49.7¢ dBm VBW 300 kHz
0 dBm 1l4.10621242 GHz SWT z2.25 = Unit ABrm
20
10
0
-10
—-z0
—D1 -2d.17 dBm
-30
-40
1
_50 v
-60
-70
-80
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 7.MAR.2014 09:53:33



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =3.83 dBm — 30 dB =-26.17 dBm
Frequency range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —46.74 dBm VBW 300 kHz
0 dBm 22.31262525 GH=z SWT z2.25 = Unit ABrm
20
10
0
-10
—-z0
—D1 -2d.17 dBm
-30
-40
L
h
o w
-60
-70
-80
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 7.MAR.2014 09:54:49



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =13.09 dBm — 30 dB =-16.91 dBm

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm 13.0% dBm VBW 300 kHz
0 dBm 2.44081764 GHz SWT 7.5 me Unit dBm
20
1
10 W
0
-10
—-z0
-30
-40
-50
-60
-70
-80
Center 2.437 GHz 3 MH=z/ Span 30 MH=z

Date:

7.MAR.Z014 09:3Z:40



Test Date: 03-07-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =13.09 dBm — 30 dB =-16.91 dBm
Frequency range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z
20 dBm —55.49% dBm VBW 300 kHz
0 dBm 968 .85779555 MH=Z SWT 245 me

20

REF ALL 10 dB

Unit dBm

10

=10

D1 -1¢.91 dBm
-20

-30

-40

-0

-60

=70

—-8n

Start 30 MH=z 97 MH=z/

Date: 7.MAR.2014 09:45:27

Stop 1 GHz



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =13.09 dBm — 30 dB =-16.91 dBm
Frequency range: 1 —7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm -50.53 dBm VBW 300 kH=z
0 dBm 4.80967535 GHz SWT 1.5 = Unit dBm
20
10
0
-10
D1 —-1d.91 dBm
—-z0
-30
-40
1
-50 »
-60
-70
-80
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 7.MAR.2014 09:38:59



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =13.09 dBm — 30 dB =-16.91 dBm
Frequency range: 7 — 16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —49.60 dBm VBW 300 kHz
0 dBm 14.484363%94 GHz SWT z2.25 = Unit ABrm
20
10
0
-10
—D1 —-1d.91 JdBm
—-z0
-30
-40
1
_50 '
-60
-70
-80
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 7.MAR.2014 09:41:46



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 26.5  Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =13.09 dBm — 30 dB =-16.91 dBm
Frequency range: 16 — 25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —46.85 dBm VBW 300 kHz
0 dBm 22.25458518 GH=z SWT z2.25 = Unit ABrm
20
10
0
-10
—D1 —-1d.91 JdBm
—-z0
-30
-40
L
v
-50
-60
-70
-80
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 7.MAR.2014 09:43:47



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Reference Level Measurement

Limit =2.87 dBm — 30 dB =-27.13 dBm

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm 2.87 dBm VBW 300 kHz
0 dBm 2.45481563 GHz SWT 7.5 me Unit dBm
20
10
1
a M
-10
—-z0
-30
-40
-50
-60
-70
-80
Center 2.462 GHz 3 MH=z/ Span 30 MH=z

Date:

7.MAR.Z014 09:58:41



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =2.87 dBm — 30 dB =-27.13 dBm
Frequency range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —55.45 dBm VBW 300 kHz
0 dBm 928.07615230 MH=Z SWT 245 me Unit ABrm
20
10
0
-10
—-z0
—D1 -27.13 dBm
-30
-40
-50
&i%@%ﬁ%
-60
-70
-80
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 7.MAR.2014 10:z06:08



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =2.87 dBm — 30 dB =-27.13 dBm
Frequency range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —49.80 dBm VBW 300 kHz
0 dBm F.00000000 GHz SWT 1.5 &= Unit ABrm
20
10
0
-10
—-z0
—D1 -27.13 dBm
-30
-40
-50 i
-60
-70
-80
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 7.MAR.2014 10:01:13



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =2.87 dBm — 30 dB =-27.13 dBm
Frequency range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm -48.65% dBm VBW 300 kHz
0 dBm 14.08817635 GHz SWT 2.25 s Unit dBm
20
10
0
-10
—-z0
D1 -27.13 dBm
-30
-40
1
-=0 !MW
-60
-70
-80
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 7.MAR.2014 10:z03:09



Test Date: 03-07-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =2.87 dBm — 30 dB =-27.13 dBm
Frequency range: 16 —25 GHz

p Max/Ref Lwvl Marker 2 [T1] RBW 100 kH=z REF ALL 10 4B
' 20 dBm ~46.66 dBm VEW 300 kHz
0 dBm 22.27655311 GHz SWT 2.25 s Unit dABm
20
Y2 [T1] -44.66 dBr
42.27655311 GHz
1o T TI] —I7.80 a5

40.83369733 GHz

=10

-Z0

D1 -27.13 dBm
-30

-40

o] 1=
%‘M

-0

-60

=70

—-8n

Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 7.MAR.2014 10:z04:32



Test Date: 03-07-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =1.03 dBm — 30 dB =-28.97 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm 1.03 <dBm VBW 300 kHz
0 dBm 2.44017635 GHz SWT 12.5 ms Unit dBm
20
10
1
D Y
LiAsad
-10
—-z0
-30
-40
-50
-60
-70
-80
Center 2.427 GHz 5 MHz/ Span 50 MH=z

Date: 7.MAR.2014 10:20:40



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =1.03 dBm — 30 dB =-28.97 dBm
Frequency range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —55.74 dBm VBW 300 kHz
0 dBm 819.21843687 MH=Z SWT 245 me Unit ABrm
20
10
0
-10
—-z0
_qo=Dl _—Z4.57 dBm
-40
-50
iﬂ«W\A/\
-60
-70
-80
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 7.MAR.2014 10:z27:16



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit = 1.03 dBm — 30 dB =-28.97 dBm
Frequency range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —-50.48 dBm VBW 300 kHz
0 dBm G.90380762 GH=z SWT 1.5 &= Unit ABrm
20
10
0
-10
—-z0
_qo=Dl _—Z4.57 dBm
-40
1
e L
-60
-70
-80
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 7.MAR.2014 10:z22:55



Test Date: 03-07-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit = 1.03 dBm — 30 dB =-28.97 dBm
Frequency range: 7—16 GHz

p Max/Ref Lwvl Marker 2 [T1] RBW 100 kH=z REF ALL 10 4B
' 20 dBm ~49,85 oBm VEBW 300 kHz
0 dBm 12.69939880 GHz SWT 2.25 = Unit dBm
20
Y2 [T1] -49.85 dBry
12.69939580 GH=z
1o T TI] —I9.88 a5

10.89579158 GHz

=10

-Z0

D1 —-285.587 dBm

-30

-40

<=
o] b

-0

-60

=70

—-8n

Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 7.MAR.2014 10:24:15



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit = 1.03 dBm — 30 dB =-28.97 dBm
Frequency range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —46.91 dBm VBW 300 kHz
0 dBm 22.15030060 GH=z SWT z2.25 = Unit ABrm
20
10
0
-10
—-z0
_qo=Dl _—Z4.57 dBm
-40
1
<o M
-60
-70
-80
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 7.MAR.2014 10:25:52



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit=1.56 dBm — 30 dB =-28.44 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm 1.56 dBm VBW 300 kHz
0 dBm 2.45077756 GHz SWT  12.5 me Unit ABrm
20
10
1
¢ TR |
-10
—-z0
-30
-40
-50
-60
-70
-80
Center 2.437 GHz 5 MHz/ Span 50 MH=z

Date:

7.MAR.Z014 10:11:01



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit=1.56 dBm — 30 dB =-28.44 dBm
Frequency range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —-54.8% dBm VBW 300 kHz
0 dBm 937.75559118 MH=Z SWT 245 me Unit ABrm
20
10
0
-10
—-z0
—D1 —-2§.44 dBm
-30
-40
-50
1
-60
-70
-80
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 7.MAR.2014 10:z16:306



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit = 1.56 dBm — 30 dB =-28.44 dBm
Frequency range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm -50.1¢ dBm VBW 300 kHz
0 dBm 6.98757590 GH=z SWT 1.5 &= Unit ABrm
20
10
0
-10
—-z0
—D1 —-2§.44 dBm
-30
-40
]
-50
-60
-70
-80
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 7.MAR.2014 10:12:53



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit = 1.56 dBm — 30 dB =-28.44 dBm
Frequency range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm -50.1% dBm VBW 300 kHz
0 dBm 12.42885772 GHz SWT z2.25 = Unit ABrm
20
10
0
-10
—-z0
—D1 —-2§.44 dBm
-30
-40
i
-50
-60
-70
-80
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 7.MAR.2014 10:14:00



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 18 Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit = 1.56 dBm — 30 dB =-28.44 dBm
Frequency range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —46.55 dBm VBW 300 kHz
0 dBm 22.45258597 GH=z SWT z2.25 = Unit ABrm
20
10
0
-10
—-z0
—D1 —-2§.44 dBm
-30
-40
1
_s0 M
-60
-70
-80
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 7.MAR.2014 10:15:24



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Reference Level Measurement

Limit =-2.00 dBm — 30 dB =-32.00 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —-2.00 dBm VBW 300 kHz
0 dBm 2.44233066 GHz SWT 12.5 ms Unit dBm

20

10

D -‘

-10

—-z0

-30

-40

-50

-60

-70

-80
Center 2.452 GHz 5 MHz/ Span 50 MH=z

Date:

7.MAR.Z014 10:30:19



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-2.00 dBm — 30 dB =-32.00 dBm
Frequency range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —55.63 dBm VBW 300 kHz
0 dBm 966.95350782 MH=Z SWT 245 me Unit ABrm
20
10
0
-10
—-z0
-30
—D1 -3Z2 dBm
-40
-50
ﬂm%%imM
-60
-70
-80
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 7.MAR.2014 10:36:59



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-2.00 dBm — 30 dB =-32.00 dBm
Frequency range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —-49.91 dBm VBW 300 kHz
0 dBm F.00000000 GHz SWT 1.5 &= Unit ABrm
20
10
0
-10
—-z0
-30
—D1 -3Z2 dBm
-40
-50 f
-60
-70
-80
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 7.MAR.2014 10:32:406



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-2.00 dBm — 30 dB =-32.00 dBm
Frequency range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —-49.85 dBm VBW 300 kHz
0 dBm 12.30260521 GHz SWT z2.25 = Unit ABrm
20
10
0
-10
—-z0
-30
—D1 -3Z2 dBm
-40
1
_50 v
-60
-70
-80
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 7.MAR.2014 10:34:32



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-07-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-MULTIPOINT OPERATION

Output Power Setting 15.5  Antenna gain: 8 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-2.00 dBm — 30 dB =-32.00 dBm
Frequency range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —46.32 dBm VBW 300 kHz
0 dBm 22.58316633 GH=z SWT z2.25 = Unit ABrm
20
10
0
-10
—-z0
-30
—D1 -3Z2 dBm
-40
1
-60
-70
-80
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 7.MAR.2014 10:35:42



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Reference Level Measurement

Limit = 1.99 dBm — 30 dB =-28.01 dBm

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm 1.9% dBm VBW 300 kH=z
0 dBm 2.41738076 GH=z SWT 7.5 ms Unit dBrm
20
10
1
o b
-10
-20
-30
-40
-50
-60
-70
-80
Center 2.412 GH=z 3 MH=zZ/ Span 30 MH=z

Date: 11.MAR.Z2014 09:50:03



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 1.99 dBm — 30 dB =-28.01 dBm

Frequency Range: 30 — 1000 MHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -54.7% dBm BW 300 kH=z
0 dBm 986.359278557 MH=z SWT 245 ms Unit ABm

20

10

-10

-Z20

D1 -28.01 dBm
-30

-40

-50

-&n

=70

-80

Start 30 MH=Z 97 MHzZ/ Stop 1 GCH=z

Date: 11.MAR.Z2014 10:27:202



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 1.99 dBm — 30 dB =-28.01 dBm

Frequency Range: 1 -7 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -50.20 dBm BW 300 kH=z
0 dBm 6.951590381 GH=z SWT 1.5 = Unit ABm

20

10

-10

-Z20

D1 -28.01 dBm
-30

-40

i

-50

-&n

=70

-80

Start 1 GH=z o000 MH=z/ Stop 7 GCH=z

Date: 11.MAR.Z2014 10:21:08



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 1.99 dBm — 30 dB =-28.01 dBm

Frequency Range: 7 —-16 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -49.62 dBm BW 300 kH=z
0 dBm 12.78957%1a GHz SWT 2,25 = Unit ABm
20
10
o}
-10
-20
—D1 —-2§.01 dBm
-30
-40
1
—-50 '
-60
-70
-80
Start 7 GH=z S00 MH=z/ Stop 16 GH=z

Date: 11.MAR.Z2014 10:22:44



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2412 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 15 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 1.99 dBm — 30 dB =-28.01 dBm

Frequency Range: 16 — 25 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -47 .00 dBm BW 300 kH=z
0 dBm 22.18637275 GH=z SWT 2,25 = Unit ABm

20

10

-10

-Z20

D1 -28.01 dBm
-30

-40

-50

-&n

=70

-80

Start 16 GHz S00 MH=z/ Stop 25 GHz

Date: 11.MAR.Z2014 10:24:239



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT OPERATION

Output Power Setting 27 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Reference Level Measurement

Limit = 13.62 dBm — 30 dB =-16.38 dBm

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm 13.62 dBm VBW 300 kH=z
0 dBm 2.44298196 GH=z SWT 7.5 ms Unit dBrm
20
L
Y
10
o}
-10
-20
-30
-40
-50
-60
-70
-80
Center 2.437 GH=z 3 MH=zZ/ Span 30 MH=z

Date:

11.MAR.2014 10:45:51



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT OPERATION

Output Power Setting 27 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 13.62 dBm — 30 dB =-16.38 dBm

Frequency Range: 30 — 1000 MHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -54.42 dBm VBW 300 kH=z
0 dBm 949.45891784 MHz SWT 245 ms Unit dBm
20
10
o}
-10
D1 —-1d.38 dBm
-20
-30
-40
-50
Wi%
-60
-70
-80
Start 30 MH=Z 97 MHzZ/ Stop 1 GCH=z

Date: 11.MAR.Z2014 11:54:3¢6



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT OPERATION

Output Power Setting 27 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 13.62 dBm — 30 dB =-16.38 dBm

Frequency Range: 1 -7 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -49.2% dBm BW 300 kH=z
0 dBm 4.87174349 GH=z SWT 1.5 = Unit ABm
20
10
o}
-10
—D1 —-1d.38 dBm
-20
-30
-40
1
—-50 !
-60
-70
-80
Start 1 GH=z o000 MH=z/ Stop 7 GCH=z

Date: 11.MAR.Z2014 11:49:5%



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT OPERATION

Output Power Setting 27 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 13.62 dBm — 30 dB =-16.38 dBm

Frequency Range: 7 —-16 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -45.62 dBm BW 300 kH=z
0 dBm 12.46492986 GHz SWT 2,25 = Unit ABm
20
10
o}
-10
—D1 —-1d.38 dBm
-20
-30
-40
1
—-50 Y
-60
-70
-80
Start 7 GH=z S00 MH=z/ Stop 16 GH=z

Date: 11.MAR.Z2014 11:51:20



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT OPERATION

Output Power Setting 27 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 13.62 dBm — 30 dB =-16.38 dBm

Frequency Range: 16 — 25 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -46.65 dBm BW 300 kH=z
0 dBm 23.03406814 GH=z SWT 2,25 = Unit ABm
20
10
o}
-10
—D1 —-1d.38 dBm
-20
-30
-40
M
-50
-60
-70
-80
Start 16 GHz S00 MH=z/ Stop 25 GHz

Date: 11.MAR.Z2014 11:52:42



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 24.5  Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Reference Level Measurement

Limit = 12.30 dBm — 30 dB =-17.70 dBm

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm 12.30 dBm VBW 300 kH=z
0 dBm 2.43576754 GH=z SWT 7.5 ms Unit dBrm
20
1
10 g
o}
-10
-20
-30
-40
-50
-60
-70
-80
Center 2.437 GH=z 3 MH=zZ/ Span 30 MH=z

Date:

11.MAR.2014 10:33:58



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 24.5  Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 12.30 dBm — 30 dB =-17.70 dBm

Frequency Range: 30 — 1000 MHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF ALt 10 dB

20

20 dBm -55.22 dBm VBW 300 kHz
0 dBm 953.34669335% MH=z SWT 245 ms Unit dBm

10

-10

-Z20

—D1 -17.7 <dBm

-30

-40

-50

-&n

=70

-80

Date:

Start 30 MH=Z 97 MHzZ/ Stop 1 GCH=z

11.MAR.2014 10:43:18



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 24.5  Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 12.30 dBm — 30 dB =-17.70 dBm

Frequency Range: 1 -7 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -50.66 dBm BW 300 kH=z
0 dBm 4.87174349 GH=z SWT 1.5 = Unit ABm
20
10
o}
-10
D1 -17.7 JdBm
-20
-30
-40
1
—-50 »
-60
-70
-80
Start 1 GH=z o000 MH=z/ Stop 7 GCH=z

Date: 11.MAR.Z2014 10:37:11



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 24.5  Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 12.30 dBm — 30 dB =-17.70 dBm

Frequency Range: 7 —-16 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -49.62 dBm BW 300 kH=z
0 dBm 13.56513026 GH=z SWT 2.25 = Unit dBrm
20
10
o}
-10
D1 -17.7 JdBm
-20
-30
-40
1
-0 X RN FUTRRPYY
-60
-70
-80
Start 7 GH=z S00 MH=z/ Stop 16 GH=z

Date: 11.MAR.Z2014 10:39:238



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-MULTIPOINT OPERATION

Output Power Setting 24.5  Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit = 12.30 dBm — 30 dB =-17.70 dBm

Frequency Range: 16 — 25 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -46.83 dBm BW 300 kH=z
0 dBm 2222244489 GH=z SWT 2,25 = Unit ABm
20
10
o}
-10
D1 -17.7 JdBm
-20
-30
-40
1
5o M
-60
-70
-80
Start 16 GHz S00 MH=z/ Stop 25 GHz

Date: 11.MAR.Z2014 10:41:15



Test Date: 03-11-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz

Detector = Peak
Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Reference Level Measurement

Limit =4.07 dBm — 30 dB =-25.93 dBm

Sweep = Auto Couple

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm 4.07 dBm VBW 300 kH=z
0 dBm 2.46455511 GH= SWT 7.5 ms Unit dBrm

20

10

-10

-Z20

-30

-40

-50

-&n

=70

-80

Center 2.462 GH=z 3 MH=zZ/ Span 30 MH=z

Date: 11.MAR.Z2014 09:27:34



Test Date: 03-11-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =4.07 dBm — 30 dB =-25.93 dBm

Frequency Range: 30 — 1000 MHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -55.5% dBm BW 300 kH=z
0 dBm F29.799595920 MHz SWT 245 ms Unit ABm

20

10

-10

-Z20

D1 -2434.93 dBm

-30

-40

-50

-&n

=70

-80

Start 30 MH=Z 97 MHzZ/ Stop 1 GCH=z

Date: 11.MAR.Z2014 09:35:19



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =4.07 dBm — 30 dB =-25.93 dBm

Frequency Range: 1 -7 GHz

» Max/Ref Lvl Marker 2 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -49.97 dBm VBW 300 kHz

0 dBm 6.95190381 GHz SWT 1.5 s Unit dBm
20

¥l [71] -49.97 dBr|

6.95190381 GHz

10 FI[T1] —51.70 dBq

6.2304d092 GHz
0
-10
-Z20

| D1 -25.93 dBm

—-30
—-40

2

o P""\Mjw’ F
-60
=70
-80

Start 1 GH=z o000 MH=z/ Stop 7 GCH=z

Date: 11.MAR.Z2014 09:31:13



Test Date: 03-11-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz

Detector = Peak
Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =4.07 dBm — 30 dB =-25.93 dBm

Frequency Range: 7 —-16 GHz

Sweep = Auto Couple

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -49.57 dBm BW 300 kH=z
0 dBm 11.99589198 GH=z SWT 2.25 = Unit dBrm
20
10
o}
-10
-20
HD1 —-25.93 dBm
-30
-40
1
=50 W
-60
-70
-80
Start 7 GH=z S00 MH=z/ Stop 16 GH=z

Date: 11.MAR.Z2014 09:32:47



Test Date: 03-11-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 20 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =4.07 dBm — 30 dB =-25.93 dBm

Frequency Range: 16 — 25 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -46.74 dBm BW 300 kH=z
0 dBm 22.330066132 GH=z SWT 2,25 = Unit ABm

20

10

-10

-Z20

D1 -2434.93 dBm

-30

-40

s TR NN

-&n

=70

-80

Start 16 GHz S00 MH=z/ Stop 25 GHz

Date: 11.MAR.Z2014 09:34:12



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 12.5  Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Reference Level Measurement

Limit=-1.21 dBm — 30 dB =-31.21 dBm

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -1.21 dBm VBW 300 kH=z
0 dBm 2.44172%46 GH=z SWT 15 ms Unit dBrm
20
10
o}
el
-10
-20
-30
-40
-50
-60
-70
-80
Center 2.427 GH=z 6 MHzZ/ Span 60 MH=z

Date:

11.MAR.2014 12:07:48



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 12.5  Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit=-1.21 dBm — 30 dB =-31.21 dBm

Frequency Range: 30 — 1000 MHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -54.7% dBm BW 300 kH=z
0 dBm 966.95350782 MH=z SWT 245 ms Unit ABm

20

10

-10

-Z20

-30

D1 -31.21 dBm

-40

-50

-&n

=70

-80

Start 30 MH=Z 97 MHzZ/ Stop 1 GCH=z

Date: 11.MAR.Z2014 12:17:06



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 12.5  Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit=-1.21 dBm — 30 dB =-31.21 dBm

Frequency Range: 1 -7 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -50.40 dBm BW 300 kH=z
0 dBm 6.75951504 GH=z SWT 1.5 = Unit ABm

20

10

-10

-Z20

-30

D1 -31.21 dBm

-40

i

-50

-&n

=70

-80

Start 1 GH=z o000 MH=z/ Stop 7 GCH=z

Date: 11.MAR.Z2014 12:09:58



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 12.5  Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit=-1.21 dBm — 30 dB =-31.21 dBm

Frequency Range: 7 —-16 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -49.57 dBm BW 300 kH=z
0 dBm 13.56513026 GHz SWT 2,25 = Unit ABm

20

10

-10

-Z20

-30

D1 -31.21 dBm

-40

i

-50

-&n

=70

-80

Start 7 GH=z S00 MH=z/ Stop 16 GH=z

Date: 11.MAR.Z2014 12:10:53



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 12.5  Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit=-1.21 dBm — 30 dB =-31.21 dBm

Frequency Range: 16 — 25 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -46.62 dBm BW 300 kH=z
0 dBm 22.90781563 GH=z SWT 2,25 = Unit ABm

20

10

-10

-Z20

-30

D1 -31.21 dBm

-40

-50

-&n

=70

-80

Start 16 GHz S00 MH=z/ Stop 25 GHz

Date: 11.MAR.Z2014 12:12:21



Test Date:
Company:

EUT:

Test:

Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Reference Level Measurement

Limit =1.91 dBm — 30 dB =-28.09 dBm

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm 1.91 dBm VBW 300 kH=z
0 dBm 2.4515965%94 GH= SWT 15 ms Unit dBrm
20
10
1
o J
-10
-20
-30
-40
-50
-60
-70
-80
Center 2.437 GH=z 6 MHzZ/ Span 60 MH=z

Date:

11.MAR.2014 12:19:23



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =1.91 dBm — 30 dB =-28.09 dBm

Frequency Range: 30 — 1000 MHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -55.38 dBm BW 300 kH=z
0 dBm 976.67334669 MH=z SWT 245 ms Unit ABm
20
10
o}
-10
-20
—D1 —-28§.05 dBm
-30
-40
-50
1
-60
-70
-80
Start 30 MH=Z 97 MHzZ/ Stop 1 GCH=z

Date: 11.MAR.Z2014 12:2¢:58



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =1.91 dBm — 30 dB =-28.09 dBm

Frequency Range: 1 -7 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -49.22 dBm BW 300 kH=z
0 dBm 0 .939875970 GH=z SWT 1.5 = Unit ABm
20
10
o}
-10
-20
—D1 —-28§.05 dBm
-30
-40
1
—-50 !
-60
-70
-80
Start 1 GH=z o000 MH=z/ Stop 7 GCH=z

Date: 11.MAR.Z2014 12:22:089



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =1.91 dBm — 30 dB =-28.09 dBm

Frequency Range: 7 —-16 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -49.1% dBm BW 300 kH=z
0 dBm 12.44689379% GHz SWT 2,25 = Unit ABm
20
10
o}
-10
-20
—D1 —-28§.05 dBm
-30
-40
1
—-50 !
-60
-70
-80
Start 7 GH=z S00 MH=z/ Stop 16 GH=z

Date: 11.MAR.Z2014 12:23:25



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 17 Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =1.91 dBm — 30 dB =-28.09 dBm

Frequency Range: 16 — 25 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -46.16 dBm BW 300 kH=z
0 dBm 22.54709419 GH=z SWT 2,25 = Unit ABm
20
10
o}
-10
-20
—D1 —-28§.05 dBm
-30
-40
1
-50
-60
-70
-80
Start 16 GHz S00 MH=z/ Stop 25 GHz

Date: 11.MAR.Z2014 12:24:57



Test Date: 03-11-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 13.5  Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Reference Level Measurement

Limit =-2.88 dBm — 30 dB =-32.88 dBm

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm —-2.88 dBm VBW 300 kH=z
0 dBm 2.43486573 GH=z SWT 15 ms Unit dBrm
20
10
0 T

|

-Z20

-30

-40

-50

-&n

=70

-80

Center 2.452 GH=z 6 MHzZ/ Span 60 MH=z

Date: 11.MAR.Z2014 11:58:5¢6



Test Date: 03-11-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 13.5  Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =-2.88 dBm — 30 dB =-32.88 dBm

Frequency Range: 30 — 1000 MHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -55.32 dBm BW 300 kH=z
0 dBm 980.56112224 MH=z SWT 245 ms Unit ABm

20

10

-10

-Z20

-30

D1 -32.88 dBm

-40

-50

-&n

=70

-80

Start 30 MH=Z 97 MHzZ/ Stop 1 GCH=z

Date: 11.MAR.Z2014 12:05:21



Test Date: 03-11-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 13.5  Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =-2.88 dBm — 30 dB =-32.88 dBm

Frequency Range: 1 -7 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -49.78 dBm BW 300 kH=z
0 dBm 6.987597595 GH=z SWT 1.5 = Unit ABm

20

10

-10

-Z20

-30

D1 -32.88 dBm

-40

-50

-&n

=70

-80

Start 1 GH=z o000 MH=z/ Stop 7 GCH=z

Date: 11.MAR.Z2014 12:01:17



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 13.5  Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =-2.88 dBm — 30 dB =-32.88 dBm

Frequency Range: 7 —-16 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -49.3¢6 dBm BW 300 kH=z
0 dBm 14.08817635 GHz SWT 2,25 = Unit ABm
20
10
o}
-10
-20
-30
HD1 -32.88 dBm
-40
1
—-50 !
-60
-70
-80
Start 7 GH=z S00 MH=z/ Stop 16 GH=z

Date: 11.MAR.Z2014 12:02:25



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Output Power Setting 13.5  Channel bandwidth: 40 MHz
Output port: 1 OFDM MCS15

Emission Level Measurement

Limit =-2.88 dBm — 30 dB =-32.88 dBm

Frequency Range: 16 — 25 GHz

» Max/Ref Lvl Marker 1 [T1] REBW 100 kH=z RF Att 10 dB
20 dBm -46.67 dBm BW 300 kH=z
0 dBm 2227655311 GH=z SWT 2,25 = Unit ABm
20
10
o}
-10
-20
-30
HD1 -32.88 dBm
-40
1
W'
-=0 A AT~
-60
-70
-80
Start 16 GHz S00 MH=z/ Stop 25 GHz

Date: 11.MAR.Z2014 12:03:28



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5  Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-1.22 dBm — 30 dB =-31.22 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -1.22 dBm VBW 300 kHz
-10 dBm 2.41605812 GH=z SWT 7.5 me Unit ABrm
10
1
’ parkapdred
-10
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.412 GHz 3 MH=z/ Span 30 MH=z

Date:

13.MAR.2014 09:31:10



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5  Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-1.22 dBm — 30 dB =-31.22 dBm
Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm —65.50 dBm VBW 300 kHz
-10 dBm 529.57915832 MH=z SWT 245 me Unit ABrm
10
o}
-10
-20
—30EDpT =312z aEn

-40

-50

-&n

=70

—-8n

-50

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 13.MAR.2014 05:37:20



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5  Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-1.22 dBm - 30 dB =-31.22 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -58.28 dBm VBW 300 kHz
-10 dBm 6.95150381 GHz SWT 1.5 = Unit dBm
10
o}
-10
-20
—30EDpT =312z aEn
-40
-50
1
_60 !
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 13.MAR.2014 05:33:00



Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5  Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-1.22 dBm — 30 dB =-31.22 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -59.91 dBm VBW 300 kHz
-10 dBm 13.65531062 GHz SWT z2.25 = Unit ABrm

-10

-Z20

-30

D1 -31.22 dBm

-40

-50

1

-&n

=70

—-8n

-50

Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 13.MAR.2014 05:34:28



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5  Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-1.22 dBm - 30 dB =-31.22 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -56.34 dBm VBW 300 kHz
-10 dBm 22.27655311 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
—30EDpT =312z aEn

-40

-50

-&n

=70

—-8n

-50

Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 13.MAR.2014 05:35:52



Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation

Output Power Setting 20.5  Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit = 8.06 dBm — 30 dB =-21.94 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm 2.06 dBm VBW 300 kHz
0 dBm 2.44135872 GHz SWT 7.5 me Unit dBm
20
10 L

LA

=10

-Z0

-30

-40

-0

-60

=70

—-8n

Center 2.437 GHz 3 MH=z/ Span 30 MH=z

Date: 13.MAR.2014 05:12:44



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation

Output Power Setting 20.5  Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit = 8.06 dBm — 30 dB =-21.94 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —55.65 dBm VBW 300 kHz
0 dBm 978.61723447 MH=Z SWT 245 me Unit ABrm
20
10
0
-10
—-z0
HD1 -21.94 dBm
-30
-40
-50
1
A M
-60
-70
-80
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 13.MAR.2014 05:18:10



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation

Output Power Setting 20.5  Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit = 8.06 dBm — 30 dB =-21.94 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —49.70 dBm VBW 300 kHz
0 dBm 6.98757590 GH=z SWT 1.5 &= Unit ABrm
20
10
0
-10
—-z0
HD1 -21.94 dBm
-30
-40
]
-50
-60
-70
-80
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 13.MAR.2014 05:14:53



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation

Output Power Setting 20.5  Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit = 8.06 dBm — 30 dB =-21.94 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —-438.87 dBm VBW 300 kHz
0 dBm 13.60120240 GH=z SWT z2.25 = Unit ABrm
20
10
0
-10
—-z0
HD1 -21.94 dBm
-30
-40
1
_50 !
-60
-70
-80
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 13.MAR.2014 05:15:55



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point operation

Output Power Setting 20.5  Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit = 8.06 dBm — 30 dB =-21.94 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —45.93 dBm VBW 300 kHz
0 dBm 22.24048096 GH=z SWT z2.25 = Unit ABrm
20
10
0
-10
—-z0
HD1 -21.94 dBm
-30
-40
1
-50 S
-60
-70
-80
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 13.MAR.2014 05:17:03



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation

Output Power Setting 18 Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =5.76 dBm — 30 dB =-24.24 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm L.7¢ dBm VBW 300 kHz
0 dBm 2.44268136 GHz SWT 7.5 me Unit dBm
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Date:
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation

Output Power Setting 18 Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =5.76 dBm — 30 dB =-24.24 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm -55.82 dBm VBW 300 kHz
0 dBm 945.57114228 MH=Z SWT 245 me Unit ABrm
20
10
0
-10
—-z0
HD1 —-24.24 dBm
-30
-40
-50
1
-60
-70
-80
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 13.MAR.2014 05:27:11



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation

Output Power Setting 18 Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =5.76 dBm — 30 dB = -24.24 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —49.97 dBm VBW 300 kHz
0 dBm 6.975585190 GH=z SWT 1.5 &= Unit ABrm
20
10
0
-10
—-z0
HD1 —-24.24 dBm
-30
-40
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_50 ‘
-60
-70
-80
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 13.MAR.2014 05:23:30



Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation

Output Power Setting 18 Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =5.76 dBm — 30 dB =-24.24 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —-48.67 dBm VBW 300 kHz
0 dBm 14.16032064 GHz SWT z2.25 = Unit ABrm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Multipoint operation

Output Power Setting 18 Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =5.76 dBm — 30 dB = -24.24 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
20 dBm —46.53 dBm VBW 300 kHz
0 dBm 22.33066132 GH=z SWT z2.25 = Unit ABrm
20
10
0
-10
—-z0
HD1 —-24.24 dBm
-30
-40
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_50 M
-60
-70
-80
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 13.MAR.2014 05:25:43



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit=-2.01 dBm —30 dB =-32.01 dBm

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -2.01 dBm VBW 300 kHz
-10 dBm 2.45643888 GHz SWT 7.5 ms Unit dBm
10
0 1
-10
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.462 GHz 3 MH=z/ Span 30 MH=z

Date:

13.MAR.2014 09:40:49



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit=-2.01 dBm —30 dB =-32.01 dBm
Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm —0d.92 dBm VBW 300 kHz
-10 dBm 9596.11222445 MH=Z SWT 245 me Unit ABrm
10
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-30
HD1 —-34.01 dBm
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Start 30 MH=z 97 MH=z/ Stop 1 GHz
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit=-2.01 dBm —30 dB =-32.01 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -60.15 dBm VBW 300 kH=z
-10 dBm 6.90380762 GHz SWT 1.5 = Unit dBm
10
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-20
-30
D1 -32.01 dBm
-40
-50
1
—-50 v
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit=-2.01 dBm —30 dB =-32.01 dBm
Frequency Range: 7—-16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -58.77 dBm VBW 300 kHz
-10 dBm 12.482936593 GHz SWT z2.25 = Unit ABrm
10
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-10
-20
-30
HD1 —-34.01 dBm
-40
-50
1
_60 ?
-70
-80
-g0
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 17 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit=-2.01 dBm —30 dB =-32.01 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm —55.73 dBm VBW 300 kHz
-10 dBm 22.65531062 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
HD1 —-34.01 dBm

-40

-50

-&n
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—-8n

-50

Start 16 GHz 900 MH=zZ/ Stop 25 GHz
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-6.14 dBm — 30 dB = -36.14 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm —6.14 dBm VBW 300 kHz
-10 dBm 2.43927455 GHz SWT  12.5 me Unit ABrm
10
o}
1
o %W
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.427 GHz 5 MHz/ Span 50 MH=z

Date:

13.MAR.2014 10:14:1¢



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-6.14 dBm — 30 dB = -36.14 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -65.73 dBm VBW 300 kH=z
-10 dBm 953.3466933% MHz SWT 245 ms Unit dBm
10
o}
-10
-20
-30
D1 -3¢d.14 dBm
-40
-50
-60
%&miwww
-70
-80
-g0
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 13.MAR.2014 10:20:213



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-6.14 dBm — 30 dB =-36.14 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -59.52 dBm VBW 300 kHz
-10 dBm G.96352786 GH=z SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
—D1 -3¢.14 dBm
-40
-50
]
_60 '
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 13.MAR.2014 10:16:229



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-6.14 dBm — 30 dB = -36.14 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -59.83 dBm VBW 300 kHz
-10 dBm 13.2404809¢6 GHz SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
—D1 -3¢.14 dBm
-40
-50
1
_60 v
-70
-80
-g0
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 13.MAR.2014 10:17:243



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-6.14 dBm — 30 dB =-36.14 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -56.08 dBm VBW 300 kHz
-10 dBm 22.25851703 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
—D1 -3¢.14 dBm

-40

-50

-&n

=70

—-8n

-50

Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 13.MAR.2014 10:18:49



Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5  Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-2.85 dBm — 30 dB = -32.85 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm —2.85 dBm VBW 300 kHz
-10 dBm 2.45268136 GHz SWT  12.5 me Unit ABrm
10
] T
B Mi
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.437 GHz 5 MHz/ Span 50 MH=z

Date: 13.MAR.2014 10:01:29



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5  Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-2.85 dBm — 30 dB =-32.85 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -65.31 dBm VBW 300 kHz
-10 dBm 807.55511022 MH=Z SWT 245 me Unit ABrm
10
o}
-10
-20
-30
—D1 -32.85 dBm
-40
-50
-60
L
‘W
-70
-80
-g0
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 13.MAR.2014 10:08:53



Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5  Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-2.85 dBm — 30 dB =-32.85 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm —g0.07 dBm VBW 300 kHz
-10 dBm G.93987576 GH=z SWT 1.5 &= Unit ABrm
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Start 1 GHz 600 MHZ/ Stop 7 GHz
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5  Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-2.85 dBm — 30 dB =-32.85 dBm
Frequency Range: 7—16 GHz
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-Z20
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-&n

=70

—-8n

-50

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -59.64 dBm VBW 300 kHz
-10 dBm 14.62925852 GHz SWT z2.25 = Unit ABrm
—D1 -32.85 dBm
1
¥
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date:

13.MAR.2014 10:05:39



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 11.5  Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-2.85 dBm — 30 dB =-32.85 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -56.53 dBm VBW 300 kHz
-10 dBm 22.24048096 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
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—D1 -32.85 dBm
-40
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1
_60 W
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-80
-g0
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 13.MAR.2014 10:07:224



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-8.62 dBm — 30 dB = -38.62 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -3.62 dBm VBW 300 kHz
-10 dBm 2.44473547 GHz SWT 12.5 ms Unit dBm
10
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-40
-50
-60
-70
-80
-g0
Center 2.452 GHz 5 MHz/ Span 50 MH=z
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-8.62 dBm — 30 dB = -38.62 dBm
Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -65.1% dBm VBW 300 kHz
-10 dBm 968 .85779555 MH=Z SWT 245 me Unit ABrm
10
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-10
-20
-30
—D1 —-3§.62 dBm
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Start 30 MH=z 97 MH=z/ Stop 1 GHz
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-8.62 dBm — 30 dB = -38.62 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm -59.8% dBm VBW 300 kHz
-10 dBm 6.98757590 GH=z SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
—D1 —-3§.62 dBm
-40
-50
i
-60
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 13.MAR.2014 10:26:44



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-8.62 dBm — 30 dB = -38.62 dBm
Frequency Range: 7—16 GHz

p’ Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF ALt 0 dB

10 <dBm -28.48 dBm VBW 300 kHz

-10 dBm 14.68336873 GHz SWT Z2.25 = Unit dBm

-10

-Z20

-30

D1 -38.62 dPm

-40

-50

- L

-&n

=70

—-8n

-50

Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date:

13.MAR.2014 10:28:33



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 6.5 Antenna gain: 17 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-8.62 dBm — 30 dB = -38.62 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 0 dB
10 dBm —56.63 dBm VBW 300 kHz
-10 dBm 22.18637275 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
—D1 —-3§.62 dBm

-40

-50

-&n

=70

—-8n

-50

Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 13.MAR.2014 10:29:59



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10.5  Antenna gain: 19 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-2.94 dBm — 30 dB =-32.94 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -2.94 dBm VBW 300 kHz
-10 dBm 2.41635872 GHz SWT 7.5 ms Unit dBm
10
0 3
-10
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.412 GHz 3 MH=z/ Span 30 MH=z

Date:

15.MAR.2014 11:25:43



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10.5  Antenna gain: 19 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-2.94 dBm — 30 dB =-32.94 dBm
Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -65.41 dBm VBW 300 kHz
-10 dBm 953 .34669335 MH=Z SWT 245 me Unit ABrm
10
o}
-10
-20
-30
—D1 —-32.94 dBm

-40

-50

-&n

=70

—-8n

-50

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 15.MAR.2014 11:31:47



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10.5  Antenna gain: 19 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-2.94 dBm — 30 dB =-32.94 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —g0.1% dBm VBW 300 kHz
-10 dBm G.96352786 GH=z SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
—D1 —-32.94 dBm

-40

-50

-&n

=70

—-8n

-50

Start 1

GHz 600 MHZ/ Stop 7 GHz

Date: 15.MAR.2014 11:27:239



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10.5  Antenna gain: 19 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-2.94 dBm — 30 dB =-32.94 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —g0.23 dBm VBW 300 kHz
-10 dBm 13.63138277 GHz SWT z2.25 = Unit ABrm

-10

-Z20

-30

—D1 -324.5%4 dBm

-40

-50

| —

-&n

=70

—-8n

-50

Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 15.MAR.2014 11:29:05



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10.5  Antenna gain: 19 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-2.94 dBm — 30 dB =-32.94 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -57.57 dBm VBW 300 kHz
-10 dBm 22.51102204 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
—D1 —-32.94 dBm
-40
-50
1
—60 w§%&%%w
-70
-80
-g0
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 15.MAR.2014 11:30:15%



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 15  Antenna gain: 19 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =2.80 dBm — 30 dB =-27.2 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm 2.80 dBm VBW 300 kHz
-10 dBm 2.44262124 GHz SWT 7.5 me Unit ABrm
10
1
0 Mﬁg
-10
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.437 GHz 3 MH=z/ Span 30 MH=z

Date: 15.MAR.2014 11:07:58



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 15  Antenna gain: 19 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =2.80 dBm — 30 dB =-27.2 dBm

Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -65.94 dBm VBW 300 kHz
-10 dBm 970.84168337 MH=Z SWT 245 me Unit ABrm

-10

-Z20

D1 -27.2 JdBm
-30

-40

-50

-&n

=70

—-8n

-50

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 15.MAR.2014 11:14:=08



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 15  Antenna gain: 19 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =2.80 dBm —30 dB =-27.2 dBm

Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -63.11 dBm VBW 300 kHz
-10 dBm 4.87147896 GH=z SWT 1.5 &= Unit ABrm
10
o}
-10
-20
D1 -27.2 JdBm
-30
-40
-50
-60 4
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 15.MAR.2014 11:09:49



Test

Date:

Company:
EUT:

Test:

Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 15  Antenna gain: 19 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =2.80 dBm — 30 dB =-27.2 dBm

Frequency Range: 7—16 GHz

-10

-Z20

-30

-40

-50

-&n

=70

—-8n

-50

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —-59.73 dBm VBW 300 kHz
-10 dBm 12.01402806 GHz SWT z2.25 = Unit ABrm
D1 -27.2 JdBm
1
4
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date

H 15.MAR.2014 11:11:11



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 15  Antenna gain: 19 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =2.80 dBm —30 dB =-27.2 dBm

Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -57.28 dBm VBW 300 kHz
-10 dBm 22.13226453 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
D1 -27.2 JdBm
-30
-40
-50
1
— 60 &;f&“
-70
-80
-g0
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 15.MAR.2014 11:12:233



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation

Output Power Setting 9 Antenna gain: 19 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5

Reference Level Measurement
Limit=-3.81 dBm — 30 dB =-33.81 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -3.81 dBm VBW 300 kHz
-10 dBm 2.45710020 GHz SWT 7.5 me Unit ABrm
10
0 T
-10
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.462 GHz 3 MH=z/ Span 30 MH=z

Date:

15.MAR.2014 11:34:56



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation

Output Power Setting 9 Antenna gain: 19 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5

Emission Level Measurement
Limit =-3.81 dBm — 30 dB =-33.81 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —06.30 dBm VBW 300 kHz
-10 dBm 952.22444890 MH=Z SWT 245 me Unit ABrm
10
o}
-10
-20
-30
—D1 —-33.581 dBm
-40
-50
-60
M
-70
-80
-g0
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 15.MAR.2014 11:42:35%



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation

Output Power Setting 9 Antenna gain: 19 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5

Emission Level Measurement
Limit =-3.81 dBm — 30 dB =-33.81 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —g0.2% dBm VBW 300 kHz
-10 dBm 6.98757590 GH=z SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
—D1 —-33.581 dBm
-40
-50
]
-60
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 15.MAR.2014 11:37:41



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation

Output Power Setting 9 Antenna gain: 19 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5

Emission Level Measurement
Limit =-3.81 dBm — 30 dB =-33.81 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -60.14 dBm VBW 300 kH=z
-10 dBm 14.07014028 GHz SWT 2.25 s Unit dBm
10
o}
-10
-20
-30
D1 —-33.81 dBm
-40
-50
1
—-50 v
-70
-80
-g0
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 15.MAR.2014 11:39:1¢



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation

Output Power Setting 9 Antenna gain: 19 dBi
Channel bandwidth: 20 MHz
Output port: 1 OFDM MCSI5

Emission Level Measurement
Limit =-3.81 dBm — 30 dB =-33.81 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —57.61 dBm VBW 300 kHz
-10 dBm 22.20440882 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
—D1 —-33.581 dBm
-40
-50
1
_60 fg‘&
-70
-80
-g0
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 15.MAR.2014 11:40:33



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz
Point-to-Point & Point-to-Multipoint operation

Output Power Setting 9 Antenna gain: 19 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Reference Level Measurement
Limit=-7.37 dBm — 30 dB =-37.37 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm =7.37 dBm VBW 300 kH=z
-10 dBm 2.41292184 GHz SWT 12.5 ms Unit dBm
10
o}
Lak
-10
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.427 GHz 5 MHz/ Span 50 MH=z

Date:

15.MAR.2014 1Z:006:53



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz
Point-to-Point & Point-to-Multipoint operation

Output Power Setting 9 Antenna gain: 19 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Emission Level Measurement
Limit =-7.37 dBm — 30 dB =-37.37 dBm
Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —04.50 dBm VBW 300 kHz
-10 dBm 830.88176353 MH=Z SWT 245 me Unit ABrm
10
o}
-10
-20
-30
—D1 -37.37 dBm

-40

-50

-&n

=70

—-8n

-50

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 15.MAR.2014 12:12:55



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz
Point-to-Point & Point-to-Multipoint operation

Output Power Setting 9 Antenna gain: 19 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Emission Level Measurement
Limit =-7.37 dBm — 30 dB =-37.37 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —g0.15 dBm VBW 300 kHz
-10 dBm F.00000000 GHz SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
—D1 -37.37 dBm
-40
-50
-50 r
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 15.MAR.2014 12:09:14



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz
Point-to-Point & Point-to-Multipoint operation

Output Power Setting 9 Antenna gain: 19 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Emission Level Measurement
Limit =-7.37 dBm — 30 dB =-37.37 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —g0.38 dBm VBW 300 kHz
-10 dBm 14.46693387 GHz SWT z2.25 = Unit ABrm

10

o}
-10
-20
-30

—D1 -37.37 dBm

-40

-50

-&n

=70

—-8n

-50

Start 7

GHz 900 MH=zZ/ Stop 16 GH=z

Date: 15.MAR.2014 12:10:228



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz
Point-to-Point & Point-to-Multipoint operation

Output Power Setting 9 Antenna gain: 19 dBi

Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5

Emission Level Measurement
Limit =-7.37 dBm — 30 dB =-37.37 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -56.76 dBm VBW 300 kHz
-10 dBm 22.13226453 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
—D1 -37.37 dBm

-40

-50

-&n

=70

—-8n

-50

Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 15.MAR.2014 12:11:44



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 19 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-5.71 dBm — 30 dB =-35.71 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -5.71 dBm VBW 300 kHz
-10 dBm 2.45388377 GHz SWT  12.5 me Unit ABrm
10
o}
1
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.437 GHz 5 MHz/ Span 50 MH=z

Date: 15.MAR.2014 11:4¢6:1¢6



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 19 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-5.71 dBm — 30 dB =-35.71 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —06.05 dBm VBW 300 kHz
-10 dBm 830.88176353 MH=Z SWT 245 me Unit ABrm
10
o}
-10
-20
-30
D1 —-35.71 dBm
-40
-50
-60
1
a0 Mﬁ*ﬂ%&ﬁ
-80
-g0
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 15.MAR.2014 11:53:45



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 19 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-5.71 dBm — 30 dB =-35.71 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —59.61 dBm VBW 300 kHz
-10 dBm F.00000000 GHz SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
D1 —-35.71 dBm
-40
-50
-60 ¥
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 15.MAR.2014 11:49:33



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 19 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-5.71 dBm — 30 dB =-35.71 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —o0.55 dBm VBW 300 kHz
-10 dBm 14.37675351 GHz SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
D1 —-35.71 dBm
-40
-50
1
-70
-80
-g0
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 15.MAR.2014 11:50:241



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 10 Antenna gain: 19 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-5.71 dBm — 30 dB =-35.71 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —56.90 dBm VBW 300 kHz
-10 dBm 22.16833667 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
D1 —-35.71 dBm
-40
-50
1
— 60 &QﬁL
-70
-80
-g0
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 15.MAR.2014 11:52:01



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 19 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit=-11.51 dBm - 30 dB =-41.51 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -11.51 <dBm VBW 300 kHz
-10 dBm 2.44483567 GHz SWT 12.5 ms Unit dBm
10
o}
- o
- WMK}
-30
-40
-50
-60
-70
-80
-g0
Center 2.452 GHz 5 MHz/ Span 50 MH=z

Date:

15.MAR.2014 1Z:15:18



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 19 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit=-11.51 dBm — 30 dB =-41.51 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -66.32 dBm VBW 300 kHz
-10 dBm 963.0661322¢6 MHZ SWT 245 ms Unit dBm
10
o}
-10
-20
-30
"Dt —a1 5T @B
-50
-60
w
-70
-80
-g0
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 15.MAR.2014 12:22:03



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 19 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit=-11.51 dBm — 30 dB =-41.51 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —g0.27 dBm VBW 300 kHz
-10 dBm F.00000000 GHz SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
“4TT —41.51 aEw
-50
-60
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 15.MAR.2014 12:17:237



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 19 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit=-11.51 dBm — 30 dB =-41.51 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -60.76 dBm VBW 300 kHz

-10 dBm 14.46693387 GHz SWT 2.25 s Unit dBm
10

o}
-10
-20
-30
"Dt —a1 5T @B
-50

1

o0 ]
-70
-80
-g0

Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 15.MAR.2014 12:18:52



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-15-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 19 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit=-11.51 dBm — 30 dB =-41.51 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -57.77 dBm VBW 300 kHz

-10 dBm 22.294585318 GHz SWT 2.25 s Unit dBm
10

o}
-10
-20
-30
"Dt —a1 5T @B
-50

L

60 2
-70
-80
-g0

Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 15.MAR.2014 12:20:12



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 7 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-5.62 dBm — 30 dB = -35.62 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -5.02 dBm VBW 300 kHz
0 dBm 2.41172%4¢ GHz SWT 7.5 me Unit dBm

10

o}

-10

-20

-30

-40

-50

-60

-70

-80

-g0
Center 2.412 GHz 3 MH=z/ Span 30 MH=z

Date:

17.MAR.2014 10:17:02



Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 7 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-5.62 dBm — 30 dB =-35.62 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -59.82 dBm VBW 300 kHz
0 dBm 832.82565130 MH=Z SWT 245 me Unit ABrm

-10

-Z20

-30

D1 -34.62 dBm

-40

-50

-&n

=70

—-8n

-50

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 17.MAR.2014 10:26:30



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 7 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-5.62 dBm — 30 dB =-35.62 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —02.76 dBm VBW 300 kHz
0 dBm 6.98757590 GH=z SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
HD1 -35.62 dBm
-40
-50
-60
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 17.MAR.2014 10:19:218



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 7 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-5.62 dBm — 30 dB =-35.62 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —03.07 dBm VBW 300 kHz
0 dBm 13.27655311 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
HD1 -35.62 dBm
-40
-50
-60
w&fﬂk%g
-70
-80
-g0
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 17.MAR.2014 10:20:51



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2412 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 7 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-5.62 dBm — 30 dB =-35.62 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —00.63 dBm VBW 300 kHz
0 dBm 22.25851703 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
HD1 -35.62 dBm
-40
-50
1
-680 M
-70
-80
-g0
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 17.MAR.2014 10:22:19



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 7 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-5.39 dBm — 30 dB = -35.39 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -5.35% dBm VBW 300 kHz
0 dBm 2.43985571 GHz SWT 7.5 me Unit dBm
10
o}
il
10 W
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.437 GHz 3 MH=z/ Span 30 MH=z

Date:

17.MAR.2014 10:01:46



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 7 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-5.39 dBm — 30 dB = -35.39 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —00.54 dBm VBW 300 kHz
0 dBm 832.82565130 MH=Z SWT 245 me Unit ABrm
10
o}
-10
-20
-30
HD1 —-35.35% dBm
-40
-50
1
-60
-70
-80
-g0
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 17.MAR.2014 10:08:2¢6



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 7 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-5.39 dBm — 30 dB =-35.39 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —G2.82 dBm VBW 300 kHz
0 dBm G.96352786 GH=z SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
HD1 —-35.35% dBm
-40
-50
-60 -
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 17.MAR.2014 10:04:z00



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 7 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-5.39 dBm — 30 dB = -35.39 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —63.5% dBm VBW 300 kHz
0 dBm 10.35470%42 GHz SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
HD1 —-35.35% dBm
-40
-50
-60 T
-70
-80
-g0
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 17.MAR.2014 10:05:24



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 7 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-5.39 dBm — 30 dB =-35.39 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -59.91 dBm VBW 300 kHz
0 dBm 22.25851703 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
HD1 —-35.35% dBm
-40
-50
il
_60 ‘
-70
-80
-g0
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 17.MAR.2014 10:00:39



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 2.5 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-9.83 dBm — 30 dB =-39.83 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -9.83 dBm VBW 300 kHz
0 dBm 2.45391383 GHz SWT 7.5 me Unit dBm
10
o}
1
—10 h 4
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.462 GHz 3 MH=z/ Span 30 MH=z

Date:

17.MAR.2014 10:40:14



Test Date: 03-17-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 2.5 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-9.83 dBm — 30 dB =-39.83 dBm
Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -64.59 dBm VBW 300 kH=z
0 dBm 832.82585130 MH=z SWT 245 ms Unit dBm

10

o}

-10

-20

-30

_go=Ld = B

-50

-&n

frm—

=70

—-8n

-50

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 17.MAR.2014 10:47:55



Test Date: 03-17-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 2.5 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-9.83 dBm — 30 dB =-39.83 dBm
Frequency Range: 1 -7 GHz

». Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RE ALt 10 dB
§ 10 dBm -62.82 dBm VEW 300 kH=z
0 dBm 6.96392786 GHz SWT 1.5 = Unit dBm
10
o]
-10
-Z20
-30
_gol—Dm1_ — dEm
-50
-60 4
M
-70
—-8n
-50

Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 17.MAR.2014 10:42:49



Test Date: 03-17-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C69680

Test: Maximum Unwanted Emission Levels - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 2.5 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-9.83 dBm — 30 dB =-39.83 dBm
Frequency Range: 7—16 GHz

». Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RE ALt 10 dB
§ 10 dBm -63.68 dBm VEW 300 kH=z
0 dBm 14.304060522 GH=z SWT 2.25 s Unit dBm

10

o]
-10
-Z20
-30
_gol—Dm1_ — dEm
-50
-&n T

M

-70
—-8n
-50

Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 17.MAR.2014 10:44:233



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 2.5 Antenna gain: 25 dBi
Channel bandwidth: 20 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-9.83 dBm — 30 dB =-39.83 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -60.49 dBm VBW 300 kH=z
0 dBm 22.51102204 GHz SWT 2.25 s Unit dBm
10
o}
-10
-20
-30
_go=Ld = B
-50
1
—-50 L 4
-70
-80
-g0
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date:

17.MAR.2014 10:46:10



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-10.59 dBm — 30 dB =-40.59 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -10.5% dBm VBW 300 kHz
0 dBm 2.44328257 GHz SWT  12.5 me Unit ABrm
10
o}
1
10 »
ol M
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.427 GHz 5 MHz/ Span 50 MH=z

Date:

17.MAR.2014 11:07:01



Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-10.59 dBm — 30 dB =-40.59 dBm
Frequency Range: 30 — 1000 MHz

Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —08.3¢ dBm VBW 300 kHz
0 dBm 832.82565130 MH=Z SWT 245 me Unit ABrm
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- 40 =45 dtn

-50
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=70

—-8n

-50

Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 17.MAR.2014 11:13:=02



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-10.59 dBm — 30 dB = -40.59 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —63.1% dBm VBW 300 kHz
0 dBm G.96352786 GH=z SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
- 40 =45 dtn
-50
-60 -+
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date:

17.MAR.2014 11:09:14



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

10 <dBm

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-10.59 dBm — 30 dB =-40.59 dBm
Frequency Range: 7—16 GHz

p’ Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF ALt 10 4dB
-$3.18 dBm VBW 300 kHz
12.42885772 GHz SWT z2.25 = Unit ABrm

0 dBm

-10

-Z20

-30

—40=0t—4

FEeh= e TR

-50

-&n

=70

—-8n

-50

Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date:

17.MAR.2014 11:10:21



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 2427 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-10.59 dBm — 30 dB = -40.59 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -59.75 dBm VBW 300 kHz
0 dBm 22.52905812 GHz SWT 2.25 s Unit dBm
10
o}
-10
-20
-30
40 =pt—4o 55 B
-50
1
_60 '
=70
—-80
-90
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date:

17.MAR.2014 11:11:42



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-9.18 dBm — 30 dB =-39.18 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -9.18 dBm VBW 300 kH=z
0 dBm 2.45177956 GHz SWT 12.5 ms Unit dBm
10
o}
1
-10
Lkl an | Arharly
-20
-30
-40
-50
-60
-70
-80
-g0
Center 2.437 GHz 5 MHz/ Span 50 MH=z

Date:

17.MAR.2014 10:52:15



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 4.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-9.18 dBm — 30 dB =-39.18 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —08.28 dBm VBW 300 kHz
0 dBm 935.85170341 MH=Z SWT 245 me Unit ABrm
10
o}
-10
-20
-30
_gol=0bl =39.13 dPm
-50
-60
1
70 /gx
-80
-g0
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 17.MAR.2014 11:02:247



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting 4.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-9.18 dBm — 30 dB =-39.18 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —G2.90 dBm VBW 300 kHz
0 dBm G.92785071 GH=z SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
_gol=0bl =39.13 dPm
-50
-60 T
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 17.MAR.2014 10:55:233



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 4.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-9.18 dBm — 30 dB =-39.18 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —52.91 dBm VBW 300 kHz
0 dBm 12.01402806 GHz SWT z2.25 = Unit ABrm

10

o}

-10

-20

-30

_gol=0bl =39.13 dPm

-50

_60 1

-70

-80

-g0
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 17.MAR.2014 10:59:14



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 2437 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 4.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-9.18 dBm — 30 dB =-39.18 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -60.41 dBm VBW 300 kH=z
0 dBm 22.15030060 GHz SWT 2.25 s Unit dBm
10
o}
-10
-20
-30
_gol=L1 —=239.18 dPm
-50
1
—-50 v
-70
-80
-g0
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 17.MAR.2014 11:00:52



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 2447 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 2.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Reference Level Measurement

Limit =-12.55 dBm — 30 dB =-42.55 dBm

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm -12.55 dBm VBW 300 kHz
0 dBm 2.45576754 GHz SWT 12.5 ms Unit dBm

10

o}

-10 1

-20

-30

-40

-50

-60

-70

-80

-g0
Center 2.447 GHz 5 MHz/ Span 50 MH=z

Date:

17.MAR.2014 11:16:56



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 2447 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 2.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-12.55 dBm — 30 dB =-42.55 dBm
Frequency Range: 30 — 1000 MHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —08.63 dBm VBW 300 kHz
0 dBm 360.460%2184 MH=z SWT 245 me Unit ABrm
10
o}
-10
-20
-30
-40
HD1 —-42.55 dBm
-50
-60
1
70 x
-80
-g0
Start 30 MH=z 97 MH=z/ Stop 1 GHz

Date: 17.MAR.2014 11:23:48



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 2447 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 2.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-12.55 dBm — 30 dB =-42.55 dBm
Frequency Range: 1 -7 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —02.94 dBm VBW 300 kHz
0 dBm 6.975585190 GH=z SWT 1.5 &= Unit ABrm
10
o}
-10
-20
-30
-40
HD1 —-42.55 dBm
-50
-60 H
-70
-80
-g0
Start 1 GHz 600 MHZ/ Stop 7 GHz

Date: 17.MAR.2014 11:19:12



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 2447 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 2.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI5
Emission Level Measurement

Limit =-12.55 dBm — 30 dB =-42.55 dBm
Frequency Range: 7—16 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —02.8% dBm VBW 300 kHz
0 dBm 13.8717434% GHz SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
-40
HD1 —-42.55 dBm
-50
_60 1
-70
-80
-g0
Start 7 GHz 900 MH=zZ/ Stop 16 GH=z

Date: 17.MAR.2014 11:20:35



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Maximum Unwanted Emission Levels - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 2447 MHz

Point-to-Point & Point-to-Multipoint operation
Output Power Setting: 2.5 Antenna gain: 25 dBi
Channel bandwidth: 40 MHz

Output port: 1 OFDM MCSI15
Emission Level Measurement

Limit =-12.55 dBm — 30 dB = -42.55 dBm
Frequency Range: 16 —25 GHz

p Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z REF ALL 10 4B
10 dBm —g0.64 dBm VBW 300 kHz
0 dBm 22.90781563 GH=z SWT z2.25 = Unit ABrm
10
o}
-10
-20
-30
-40
HD1 —-42.55 dBm
-50
1
~e0 M«q
-70
-80
-g0
Start 16 GHz 900 MH=zZ/ Stop 25 GHz

Date: 17.MAR.2014 11:22:06



5 Company: Cambium Networks
DI s /\ Model Tested: C024900P021A & C024900P03 1A

ELECTRONIC SYSTEMS, INC. Report Number: 19738

166 South Carter, Genoa City, W1 53128 DLS Project: 6334

Appendix B — Measurement Data

B6.0 Maximum Unwanted Emission Levels — Conducted Operating Band-Edge

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

FCC 15.247(d)

FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

11.0 Emissions in non-restricted frequency bands

RBW =100 kHz

VBW > 300 kHz
Detector = peak

Sweep = auto couple
Trace mode = max hold

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel

bandwidths at the low, middle and high channels of operation. EUT was set to
transmit continuously with a 100% duty cycle.

30 dB below maximum in-band average PSD level (maximum level in any 100
kHz band). Average output power procedure was used to measure the
fundamental emission power.

Passed

Since output port 1 measured a slightly higher output power than port 0,
measurements for this test were made on port 1 only.
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Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Multipoint operation
Low Channel: Transmit = 2412 MHz Output power setting: 18
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 8 dBi
Lower band edge frequency = 2.4 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
20 dBm ~30.36 dB VBW 300 kHz
0 dBm -16.00701403 MAz SWT 19 ms Unit dBm
20
¥1|[T1] 3.90 dBm
2.41600701 GHz
10 AT|TTT] —30.36 OB

W—lG.ODTDlQDB MHZ

|

-10

-zn

Jl
-30

-40

-50

-60

=70

-80

Center 2.4 GHz V.5 MHzZ/ Span Y75 MH=

Date: 5.MAR.2014 13:31:25



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-05-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements - Conducted
Craig B

RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold

Point-to-Multipoint operation

Mid Channel: Transmit = 2437 MHz Output power setting: 26.5

Channel bandwidth: 20 MHz
Lower band edge frequency = 2.4 GHz

Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

Output port: 1 Antenna gain: 8 dBi

> Max/Ref Lwvl Marker 3 [T1] REW 100 kHz RF Att 20 dB
20 dBm -45.48 dBm TBW 300 kH=z
0 dBm 2.48350000 GHz SWT 38 me Unit dBrm
z0
1 ¥3([1T1] —43.438 dBr
ﬂ;%& 2.48350000 GHz
10 I TT1] Td.72 dBn
2.441959%2 GHz
a VelrT1) —-40.86 dbm
240000000 GHz
-10
—D1 -15.28 4B
-z0
-30
N
i
-50
-&0
-70
2
Fl
-80
Center 2.437 CHz 15 MHzZ/ Span 150 MH=z

Date: C.MAR.Z2014 12:56:46



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Multipoint operation
Output power setting: 18
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 8 dBi
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
20 dBm -51.80 4B WEW 300 kH=z
0 dBm 26.00200401 MH=Z SWT 38 ms Unit ABrm

20

10

1

O ol

-10

-zn

-30

-40

-50

-60

=70

-80

Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date: 5.MAR.2014 13:27:06



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Multipoint operation
Low Channel: Transmit = 2427 MHz Output power setting: 15.5
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 8 dBi
Lower band edge frequency = 2.4 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
20 dBm -37.01 dB WEW 300 kH=z
0 dBm -37.7254509%0 MH= SWT 38 ms Unit ABrm
20
10
1
. T

-10

-zn

-30

N{f:
-40

-50

-60

=70

-80

Center 2.4 GHz 15 MH=z/ Span 150 MH=z

Date: 5.MAR.2014 13:04:44



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-05-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple

Trace = max hold
Point-to-Multipoint operation

Mid Channel: Transmit = 2437 MHz Output power setting: 18

Channel bandwidth: 40 MHz
Lower band edge frequency = 2.4 GHz

Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

Output port: 1 Antenna gain: 8 dBi

> Max/Ref Lwvl Marker 3 [T1] REW 100 kHz RF Att 20 dB
20 dBm -45.85 dBm VBW 300 kHz
0 dBm 2.48350000 GHz SWT 38 ms Unit dBm
20
¥3([1T1] —45.85 dBr
2.48350000 cHz
10 I TT1] T34 ded
f§Q@MMM 2.44105812 GHz
0 z VelrT1) —-47.25 dBm
3 £.40000000 cHz
-10 {
-20
L D1 -2q.66 dB
-30
-40
-50
-60
-70
Fz
Tl
-80
Center 2.437 CHz 15 MHzZ/ Span 150 MH=z

Date: C.MAR.Z2014 13:00:21



Test Date: 03-05-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Multipoint operation
Output power setting: 15.5
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 8 dBi
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
20 dBm -46.5% dB WEW 300 kH=z
0 dBm 44.63927856 MH= SWT 38 ms Unit ABrm

20

10

1
0 ]
- &b\ﬂ

-zn

-30

-40

-50

-60

=70

-80

Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date: 5.MAR.2014 13:24:14



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Lower Band-Edge Measurements - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple

Trace = max hold

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION

Low Channel: Transmit = 2412 MHz Output power setting: 15
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 12 dBi
Lower band edge frequency = 2.4 GHz

Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Delta 1 [T1] REW 100 kH=z RF Att 10 dB
30 dBm -30.49 B VBW 300 kHz
0 dBm ~19.52404810 MH=z SWT 11.5 me Unit dBm
30
Y1|l[1T1] .56 dBm
2.41952405 cHz
20 al|[T1] —=7.49 aB
-19.52404810 MH=z
10
1
O !
-10
h wf‘
-30
-40
-50
-60
il
=70
Center 2.4 GHz 4.5 MH=z/ Span 45 MH=Z

Date:

11.MAR.2014 08:29:07



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
POINT-TO-POINT OPERATION
Mid Channel: Transmit = 2437 MHz Output power setting: 27
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 12 dBi
Lower band edge frequency = 2.4 GHz
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Marker 3 [T1] REW 100 kHz RF Att 10 dB
30 dBm —44.48 dBm VBW 300 kH=z
0 dBm 2.48358050c GH=z SWT 30 m= Unit dBrm
30
¥3([1T1] —44.438 dBr
2.4835980%96 GHz
20 I TT1] 13,72 dBn
= 2.4385¢313 GHz
10 M Volrrl) -45.83 dBm
I 2.40000000 GHz
° !
-10
—D1 -1g9.28 dBy
-Z20
-30
-40 B
-50
-&60
FZ
Fl
=70
Center 2.437 CHz 12 MHz/ Span 120 MH=z

Date: 11.MAR.2014 0g:22:406



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
POINT-TO-MULTIPOINT OPERATION
Mid Channel: Transmit = 2437 MHz Output power setting: 24.5
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 12 dBi
Lower band edge frequency = 2.4 GHz
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Marker 3 [T1] REW 100 kHz RF Att 10 dB
30 dBm —-49.22 dBm TBW 300 kH=z
0 dBm 2.48350000 GH=z SWT 30 m= Unit dBrm
30
¥3([1T1] —49.22 dBr
2.48350000 GHz
20 I TT1] 1154 d=n
1 2.44000601 GHz
10 Foy VollTi] -458.70 b
i 2.40000000 GHz
o] E 1
-10
—D1 -18.06 dBy
-Z20
-30
-40
)i
2
-50
-&60
FZ
1
=70
Center 2.437 CHz 12 MHz/ Span 120 MH=z

Date: 11.MAR.2014 0g:20:32



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-11-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Upper Band-Edge Measurements - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple

Trace = max hold

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION

High Channel: Transmit = 2462 MHz Output power setting: 17
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 12 dBi
Upper band edge frequency = 2.4835 GHz

Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Delta 1 [T1] REW 100 kH=z RF Att 10 dB
30 dBm -51.85 dB VEW 300 kHz
0 dBEm 17.12925652 MAz SWT 16.5 ms Unit dBm
30
Y1|l[1T1] 4.87 dBn
2.4667¢152 GHz
20 al|[T1] —51.55 a=

10

17.12925852 MH=Z

-10

-20

-30

-40

-50

-&0

=70

Center 2.48335 GH=z 6.5 MHzZ/ Span ¢bL MH=Z

Date:

11.MAR.2014 08:31:11



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Lower Band-Edge Measurements - Conducted

Operator: Craig B

Comment:  RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Low Channel: Transmit = 2427 MHz Output power setting: 12.5
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 12 dBi
Lower band edge frequency = 2.4 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
30 dBm ~37.58 dB VEW 300 kHz
0 dBm -44.18837675 MAz SWT 25 ms Tnit dBm
30
¥1|[T1] -1.57 dBm
2.444168838 GHz
20 21T —37.5F OB

-44.18837e75 MHZ

10

-20

-30

-40

=50

-60

=70

Center 2.4 GHz 10 MH=z/ Span 100 MH=z

Date: 11.MAR.2014 08:37:47



Test Date: 03-11-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION
Mid Channel: Transmit = 2437 MHz Output power setting: 17
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 12 dBi
Lower band edge frequency = 2.4 GHz
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Marker 3 [T1] REW 100 kHz RF Att 10 dB
30 dBm -5Z2.20 dBm VBW 300 kH=z
0 dBm 2.48350000 GH=z SWT 30 m= Unit dBrm
30
¥3([1T1] —53.20 dBr
2.48350000 GHz
20 I TT1] 1.T4 a8
2.44168538 GHz
1a VelrT1) —43.39 dbn
2.40000000 GHz
1
O E«
-10 i
-Z20
730—D1 -2§.806 dBy
-40 =
Y|
-50
N!x
-&60
FZ
Fl
=70
Center 2.437 CHz 12 MHz/ Span 120 MH=z

Date: 11.MAR.2014 08:34:47



Test Date: 01-23-2014

Company: Cambium Networks

EUT: EPMP 2.4 GHz STA MAC: 000456C2CE92

Test: Upper Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple

Trace = max hold

POINT-TO-POINT & POINT-TO-MULTIPOINT OPERATION

High Channel: Transmit = 2452 MHz Output power setting: 13.5
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 12 dBi
Upper band edge frequency = 2.4835 GHz

Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Delta 1 [T1] REW 100 kH=z RF Att 10 dB
30 dBm -47.54 dB VBW 300 kHz
0 dBm 47.28456914 MHAZ SWT 28 ms Unit dBm
30
Y1|l[1T1] -3.37 dBm
2.43621543 GHz
20 al|[T1] —17.54 aB
47.2845¢914 MHZ
10
o T
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-40
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Center 2.48335 GH=z 11 MH=z/ Span 110 MH=z
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Low Channel: Transmit = 2412 MHz Output power setting: 11.5
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 17 dBi
Lower band edge frequency = 2.4 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
20 dBm -35.5% dB VEW 300 kH=z
0 dBm -15.10521042 MH= SWT 19 ms Unit B
20
10
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-10
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-40
-50
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-70
L
-80
Center 2.4 GHz V.5 MHzZ/ Span Y75 MH=
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-13-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple

Trace = max hold

Point-to-Point operation

Mid Channel: Transmit = 2437 MHz Output power setting: 20.5
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 17 dBi
Lower band edge frequency = 2.4 GHz

Upper band edge frequency = 2.4835 GHz

Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Marker 3 [T1] REW 100 kHz RF Att 20 dB
20 dBm -52.47 dBm VBW 300 kHz
0 dBm 2.48350000 GHz SWT 38 me Unit dBrm
20
¥3([1T1] —53.47 dBr
2.48350000 cHz
10 * T TTI] .75 obn
’VJ%] 2.44284172 GHz
a VelrT1) -50.41 dbm
% 2.40000000 cHz
-10
-20
D1 -22.72 dB
-30
-40
-60
-70
Fz
Tl
-80
Center 2.437 CHz 15 MHzZ/ Span 150 MH=z
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Multipoint operation
Mid Channel: Transmit = 2437 MHz Output power setting: 18.0
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 17 dBi
Lower band edge frequency = 2.4 GHz
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Marker 3 [T1] REW 100 kHz RF Att 20 dB
20 dBm -53.27 dBm VBW 300 kHz
0 dBm 2.48350000 GHz SWT 38 ms Unit dBm
20
¥3([1T1] —-53.27 dBr
2.48350000 cHz
10 ] I TT1] .95 B
4f$ﬁ 2.4425¢112 GHz
Yzo|[T1] -50.19 dBr

2.40000/000 GHz
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Output power setting: 10
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 17 dBi
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 0 dB
10 dBm -57.%¢ 4B WEW 300 kH=z
-10 dBm 25.47595190 MH=z SWT 19 ms Unit ABrm
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Low Channel: Transmit = 2427 MHz Output power setting: 10
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 17 dBi
Lower band edge frequency = 2.4 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 0 dB
10 dBm -3%.21 4B WEW 300 kH=z
-10 dBm -17.28456%914 MH= SWT 38 ms Unit ABrm
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Mid Channel: Transmit = 2437 MHz Output power setting: 11.5
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 17 dBi
Lower band edge frequency = 2.4 GHz
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Marker 3 [T1] REW 100 kHz RF Att 10 dB
20 dBm -58.42 dBm VBW 300 kHz
0 dBm 2.48350000 GHz SWT 38 ms Unit dBm
20
¥3([1T1] —5§.42 dBr
2.48350000 cHz
10 I TT1] —= .77 ded
2.45127856 cHz
a . VelrT1) -52.09 dbn

&@ngﬁﬂ 2.40000/000 GHz
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Test Date: 03-13-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Output power setting: 6.5
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 17 dBi
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 0 dB
10 dBm -51.58 4B WEW 300 kH=z
-10 dBm 29.60921844 MH=Z SWT 38 ms Unit ABrm
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Center 2.4835 GH=z 15 MH=z/ Span 150 MH=z

Date: 13.MAR.2014 08:44:49



Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Low Channel: Transmit = 2412 MHz Output power setting: 10.5
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 19 dBi
Lower band edge frequency = 2.4 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
10 dBm -35.6l dB WEW 300 kH=z
-10 dBm -14.80460922 MH= SWT 19 ms Unit ABrm
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Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Mid Channel: Transmit = 2437 MHz Output power setting: 15.0
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 19 dBi
Lower band edge frequency = 2.4 GHz
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Marker 3 [T1] REW 100 kH=z RF Att 10 dB
20 dBm -61.55 dBm VBW 300 kHz
0 dBm 2.48350000 GHz SWT 38 me Unit dBrm
20
¥3([1T1] -61.55 dBr
2.48350000 GHz
10 I TT1] 1.64 dBn
1 2.44224052 GHz
0 A VelrT1) -589.15 dBn

2.40000/000 GHz
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Fl
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Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Output power setting: 9
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 19 dBi
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
10 dBm -57.83 4B WEW 300 kH=z
-10 dBm 29.08316633 MH=z SWT 19 ms Unit ABrm
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Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Low Channel: Transmit = 2427 MHz Output power setting: 9
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 19 dBi
Lower band edge frequency = 2.4 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
10 dBm -3%.62 4B WEW 300 kH=z
-10 dBm -43.8977955% MH= SWT 33 ms Unit ABrm
10
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oy e

-Z0 g
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Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Mid Channel: Transmit = 2437 MHz Output power setting: 10
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 19 dBi
Lower band edge frequency = 2.4 GHz
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Marker 2 [T1] REW 100 kHz RF Att 10 dB
10 dBm -56.04 dBm VBW 300 kHz
-10 dBm 2.40000000 GHz SWT 38 me Unit dBm
10

Yol 17T1] —5d8.04 dBr

2.40000000 cHz

0 | I TT1] “E.67 dBd
%ﬁ 2.45308216 cHz

¥3|[T1] —67.05 dBr
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2.48350000 GHz

-20
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-40

g
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-20

Center 2.437 CHz 15 MHzZ/ Span 150 MH=z
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Test Date: 03-15-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Output power setting: 4.5
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 19 dBi
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
10 dBm -50.18 4B WEW 300 kH=z
-10 dBm 30.09018036 MH=Z SWT 33 ms Unit ABrm
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Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Low Channel: Transmit = 2412 MHz Output power setting: 7
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 25 dBi
Lower band edge frequency = 2.4 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
10 dBm -34.73 4B WEW 300 kH=z
0 dBm -18.69739475% MH= SWT 15 ms Unit ABrm
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple

Trace = max hold

Point-to-Point & Point-to-Multipoint operation

Mid Channel: Transmit = 2437 MHz Output power setting: 7
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 25 dBi
Lower band edge frequency = 2.4 GHz

Upper band edge frequency = 2.4835 GHz

Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Marker 3 [T1] REW 100 kHz RF Att 10 dB
10 dBm -65.23 dBm VBW 300 kHz
0 dBm 2.48350000 GHz SWT 38 me Unit dBrm
10
¥3([1T1] —-65.23 dBr
2.48350000 cHz
0 1 I TT1] —1.74 ded
i?gﬁ £.44316232 cHz
10 VelrT1) -59.19 dbm
\ 2.40000000 cHz
-20
-30
L D1 -34.74 OB
-40
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\!W
=70
-B80
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Tl
-50
Center 2.437 CHz 15 MHzZ/ Span 150 MH=z
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Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Output power setting: 2.5
Channel bandwidth: 20 MHz Output port: 1 Antenna gain: 25 dBi
Upper band edge frequency = 2.4835 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
10 dBm -5¢.70 4B WEW 300 kH=z
0 dBm 27.70541082 MH=Z SWT  17.5 ms Unit ABrm
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Test Date: 03-17-2014

Company: Cambium Networks
EUT: EPMP 2.4 GHz STA MAC: 000456C69680
Test: Band-Edge Measurements - Conducted

Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple
Trace = max hold
Point-to-Point & Point-to-Multipoint operation
Low Channel: Transmit = 2427 MHz Output power setting: 4.5
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 25 dBi
Lower band edge frequency = 2.4 GHz
Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
10 dBm -38.23 4B WEW 300 kH=z
0 dBm -13.67735471 MH= SWT 33 ms Unit ABrm
10
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple

Trace = max hold

Point-to-Point & Point-to-Multipoint operation

Mid Channel: Transmit = 2437 MHz Output power setting: 4.5
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 25 dBi
Lower band edge frequency = 2.4 GHz

Upper band edge frequency = 2.4835 GHz

Limit: > 30 dB below Peak In-Band Emission

> Max/Ref Lwvl Marker 3 [T1] REW 100 kHz RF Att 10 dB
10 dBm -64.97 dBm VBW 300 kHz
0 dBm 2.48350000 GHz SWT 38 me Unit dBrm
10
¥3([1T1] -64.97 dBr
2.48350000 cHz
0 I TT1] —E .43 ded
1 2.45037675 cHz
_1a Y Yzo|[T1] —56.14 dBr
rﬂw\ﬂwkw1 % 2.40000000 GHz
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Center 2.437 CHz 15 MHzZ/ Span 150 MH=z
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-17-2014

Cambium Networks

EPMP 2.4 GHz STA MAC: 000456C69680
Band-Edge Measurements - Conducted

Craig B
RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = auto couple

Trace = max hold

Point-to-Point & Point-to-Multipoint operation

High Channel: Transmit = 2447 MHz Output power setting: 2.5
Channel bandwidth: 40 MHz Output port: 1 Antenna gain: 25 dBi
Upper band edge frequency = 2.4835 GHz

Limit: > 30 dB below Peak In-Band Emission

s Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz REF Att 10 4B
10 dBm -53.50 dB VEW 300 kH=z
0 dBm 26.44288577 MH=z SWT 33 ms Unit B
10
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-10 .
-Z0
-30
-40
-50
-60 \11
P phLnbaym
=70
-80
L
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Center 2.4835 GH=z 13 MH=z/ Span 130 MH=z
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